2

/f@/gﬁ

PR
R

3L

FCC&IC Radio Test Report

FCC ID: 2AEMI-PHOTON
IC: 20127-PHOTON

This report concerns (check one): [ ]Original Grant [ |Class | Change [X|Class Il Change

Project No. : 1504C213B

Equipment . PHOTON

Model Name . PHOTONH

Applicant . Particle Industries, Inc

Address . 1475 Folsom Street, Suite 200, San Francisco, CA
94103

Date of Receipt : Aug. 29, 2016

Date of Test . Aug. 29, 2016 ~ Jan. 13, 2017
Issued Date . Jan. 16, 2017
Tested by . BTLInc.

l' .
Testing Engineer : SI]aNn KXo}

(Shawn Xiao)

Technical Manager : 9514/{5( /%0

(David Mao)

Authorized Signatory : g{m L,\

(Steven Lu)

BTI. I NCOC.

No.3, Jinshagang 1st Road, Shixia, Dalang Town, Dongguan,
Guangdong, China.
TEL: +86-769-8318-3000 FAX: +86-769-8319-6000

Report No.: BTL-FICP-1-1504C213B Page 1 of 192


../2006ReportFormats/ReFoDatabase/Applicants.doc
../2006ReportFormats/ReFoDatabase/Applicants.doc
../2006ReportFormats/ReFoDatabase/TestEngineers.doc
file://Neutron/文件專區/ReportFormats/ReFoDatabase/TechPIC.doc
file://Neutron/文件專區/ReportFormats/ReFoDatabase/LaboratoryPIC.doc

(\\-J‘I

S
WY

A

?-//;

3L

Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

BTL'’s report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the Federal Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
BTL-self, extracts from the test report shall not be reproduced except in full with BTL's authorized written
approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO Guide 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Item(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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REPORT ISSUED HISTORY

Issued No.

Description

Issued Date

BTL-FICP-1-1504C213

Original report.

May 22, 2015

BTL- FICP -1-1504C213B

Compared with the previous report
(BTL-FICP-1-1504C213),
1. The changes of components

(a) Replace the USB connection Encapsulation.

(b) The model of the power controlling IC U2
changes from RT8008-3V3 to RT8059.

(c) Add two resistances R9 and R10.

(d) Add one capacitance C18.

(e) change the resistor R4's encapsulation.

2. Layout of non transmitter part is changed.

3. Standard version is updated to the latest.

4. Applicant and address are updated.

5. Brand name (Particle) is added.

All test results has been re-evaluated and recorded

in the test report.

Jan. 16, 2017
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Equipment

Applicant
Date of Test

Standard(s)

1. CERTIFICATION

: PHOTON
Brand Name :
Model Name :
: Particle Industries, Inc

: Aug. 29, 2016 ~ Jan. 13, 2017
Test Sample :
. FCC Partl5, Subpart C:(15.247) / ANSI C63.10-2013

The above equipment has been tested and found compliance with the requirement of the relative
standards by BTL Inc.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FICP-1-1504C213B) were obtained utilizing the test procedures, test instruments, test sites
that has been accredited by the Authority of TAF according to the ISO-17025 quality assessment
standard and technical standard(s).

Particle
PHOTONH

Engineering Sample

Canada RSS-247 Issue 1, May 2015
RSS-GEN Issue 4, Nov 2014

Report No.: BTL-FICP-1-1504C213B Page 6 of 192
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2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

Applied Standard(s): FCC Part15 (15.247) , Subpart C
Canada RSS-247 Issue 1, May 2015, RSS-GEN Issue 4, Nov 2014
Standard(s) Section
FCC IC Test Item Judgment Remark
15.207 RSS-247 8.8 Conducted Emission PASS
15.247(d) RSS-247 5.5 Antenna conducted PASS
Spurious Emission

15.247(a)(2) RSS-247 5.2 (1) 6dB Bandwidth PASS

15.247(b)(3) RSS-247 5.4 (4) Peak Output Power PASS

15.247(e) RSS-247 5.2 (2) Power Spectral Density PASS

15.203 - Antenna Requirement PASS
15.247(d)/ . .

15.205/ RSS-247 5.5 Transmitter Radiated PASS
15.209 Emissions

NOTE:

(2)” N/A” denotes test is not applicable in this test report.
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2.1 TEST FACILITY

The test facilities used to collect the test data in this report is at the location of No.3,Jinshagang
1st Road, Shixia, Dalang Town, Dongguan, Guangdong, China.

BTL's test firm number for FCC: 319330

BTL's test firm number for IC: 4428B-1

2.2 MEASUREMENT UNCERTAINTY
Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT as specified in CISPR 16-4-2. The BTL measurement uncertainty is less
than the CISPR 16-4-2 U, requirement.

The reported uncertainty of measurement y = U, where expanded uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

A. Conducted Measurement:

Test Site | Method Measurement Frequency Range U, (dB)
DG-C02 | CISPR 150 KHz ~ 30MHz 2.32
B. Radiated Measurement:
. Measurement Frequency Ant.
Test Site | Method Range H/V U, (dB)
9KHz~30MHz Vv 3.79
9KHz~30MHz H 3.57
30MHz ~ 200MHz V 3.82
30MHz ~ 200MHz H 3.78
200MHz ~ 1,000MHz V 4.10
DG-CBO3 | CISPR 200MHz ~ 1,000MHz H 4.06
1GHz~18GHz V 3.12
1GHz~18GHz H 3.68
18GHz~40GHz V 4.15
18GHz~40GHz H 4.14

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into
account to declare the compliance or non-compliance to the specification.

Report No.: BTL-FICP-1-1504C213B Page 8 of 192




3LL

Ay
O

WEHR

L

3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment PHOTON
Brand Name Particle
Model Name PHOTONH
Model Difference N/A

Operation Frequency

2412~2462 MHz

Modulation Technology

802.11b:DSSS
802.11g:OFDM
802.11n:OFDM

Bit Rate of Transmitter
Product Description

802.11b: 11/5.5/2/1 Mbps
802.119: 54/48/36/24/18/12/9/6 Mbps
802.11n up to 65 Mbps

Output Power (Max.)
- Chip antenna

802.11b: 18.69dBm
802.11g: 19.96dBm
802.11n(20MHz): 19.49dBm

Output Power (Max.)
- Dipole antenna

802.11b: 19.67dBm
802.11g: 22.13dBm
802.11n(20MHz): 20.99dBm

Power Source Supplied from PC USB

port.

DC 5V

Power Rating

Note:

user's manual.
2. Channel List;

1. For a more detailed features description, please refer to the manufacturer’s specifications or the

CHO1 — CH11 for 802.11b, 802.11g, 802.11n(20MHz)
Frequency Frequency Frequency Frequency

Channel (MH2) Channel (MHZ) Channel (MH2) Channel (MH2)
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462

03 2422 06 2437 09 2452

3. Table for Filed Antenna:
Gain
Ant. Brand Model Name Antenna Type Connector (dBi)
i
AT7020 )
1 ACX Chip N/A 1.30
-E3ROHBA

2 CRMXtym 104-1001 Dipole RP-TNC 2.15

Only 1 antenna active at any moment in time.

Note: EUT has two types of antenna, one with chip antenna, another one with dipole antenna.
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX MODE

The EUT system operated these modes were found to be the worst case during the
re-scanning test as following:

For Conducted Test

Final Test Mode Description

Mode 4 TX MODE

For Radiated Test

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11

For Band Edge Test

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11

Report No.: BTL-FICP-1-1504C213B Page 10 of 192
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6dB Spectrum Bandwidth

Final Test Mode

Description

Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11

Maximum Conducted Output Power

Final Test Mode

Description

Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11

Power Spectral Density

Final Test Mode

Description

Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11

Note:

(1) The measurements are performed at the high, middle, low available channels.

(2) 802.11b mode: DBPSK (1Mbps)

802.11g mode: OFDM (6Mbps)

802.11n HT20 mode : BPSK (6.5Mbps)

For radiated emission tests, the highest output powers were set for final test.
(3) For radiated below 1G test, the 802.11b is found to be the worst case and recorded.

(4) The EUT was programmed to be in continuously transmitting mode and the transmit duty
cycle is not less than 98%.

Report No.: BTL-FICP-1-1504C213B
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3.3 TABLE OF PARAMETERS OF TEXT SOFTWARE SETTING

During testing, channel & power controlling software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power selection
is for the setting of RF output power expected by the customer and is going to be fixed on the

firmware of the final end product power parameters of WLAN

For Chip antenna:

Test software version CMD
Frequency (MHz) 2412 2437 2462
802.11b 17 17 16
802.11¢g 15 15 13
802.11n (20MHz) 15 15 15
For Dipole antenna:
Test software version CMD
Frequency (MHz) 2412 2437 2462
802.11b 18 18 18
802.11¢g 15 17 16
802.11n (20MHz) 14 16 15

3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

EUT

3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

Notebook
(A)

ltem| Equipment | Mfr/Brand | Model/Type No. FCC ID Series No.
A Notebook Lenovo G480 DOC N/A
Iltem| Shielded Type | Ferrite Core Length Note
1 NO NO 0.5m USB Cable

Report No.: BTL-FICP-1-1504C213B
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4. EMC EMISSION TEST
4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 POWER LINE CONDUCTED EMISSION LIMITS (Frequency Range 150KHz-30MHz)

o Conducted Limit (dBpV)
Frequency of Emission (MHz) :
Quasi-peak Average
0.15-0.50 66 to 56* 56 to 46*
0.50 -5.0 56 46
5.0 -30.0 60 50

Note:
(1) The limit of " * " decreases with the logarithm of the frequency

(2) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Insertion Loss + Cable Loss + Attenuator Factor(if use)
Margin Level = Measurement Value - Limit Value

The following table is the setting of the receiver

Receiver Parameters Setting

Attenuation 10 dB
Start Frequency 0.15 MHz

Stop Frequency 30 MHz

IF Bandwidth 9 KHz

4.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected to
the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.1.3 DEVIATION FROM TEST STANDARD
No deviation

Report No.: BTL-FICP-1-1504C213B Page 13 of 192
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4.1.4 TEST SETUP

Vertical Reference
/ Ground Plane

/ Test Receiver

4.1.6 EUT TEST CONDITIONS

4.1.7 TEST RESULTS

4.1.5 EUT OPERATING CONDITIONS
The EUT was placed on the test table and programmed in normal function.

Please refer to the Attachment A.

el —————— |
o O O O
40cm EUT dhidaen™S [DUP
80cm
IL|SNh
| | N N
N T

Note: 1.Support units were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

\ Horizontal Reference
Ground Plane

Report No.: BTL-FICP-1-1504C213B
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4.2.1 RADIATED EMISSION LIMITS

In case the emission fall within the restricted band specified on 15.205(a) & RSS-247 5.5, then the
15.209(a)& RSS-Gen limit in the table below has to be followed.

4.2 RADIATED EMISSION MEASUREMENT

LIMITS OF RADIATED EMISSION MEASUREMENT (9KHz-1000MHZz)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
960~1000 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

Frequency (MHz)

(dBuV/m) (at 3 meters)

PEAK

AVERAGE

Above 1000

74

54

Notes:

(1) The limit for radiated test was performed according to FCC PART 15C/RSS-247.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

(4) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value

Report No.: BTL-FICP-1-1504C213B
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Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RBW / VBW 1MHz / 3MHz for Peak,
(Emission in restricted band) 1MHz / 1/T for Average
Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9KHz~90KHz for PK/AVG detector
Start ~ Stop Frequency 90KHz~110KHz for QP detector
Start ~ Stop Frequency 110KHz~490KHz for PK/AVG detector
Start ~ Stop Frequency 490KHz~30MHz for QP detector
Start ~ Stop Frequency 30MHz~1000MHz for QP detector

4.2.2 TEST PROCEDURE

a. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1GHz)

b. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(above 1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e. The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1GHz.

f. The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1GH2z)

h. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1GHz)

i. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.2.3 DEVIATION FROM TEST STANDARD
No deviation
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4.2.4 TEST SETUP
(A) Radiated Emission Test Set-Up Frequency Below 1 GHz

e

Ground Plane

(B) Radiated Emission Test Set-Up Frequency Above 1 GHz

¢O.3m

| Receiver | “------ Amp.

Ground Plane

Report No.: BTL-FICP-1-1504C213B Page 17 of 192
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(C) For Radiated Emissions Below 30MHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer -
/ Receiver 00

4.2.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

4.2.6 EUT TEST CONDITIONS
Temperature: 25°C  Relative Humidity: 55% Test Voltage: DC 5V

4.2.7 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the Attachment B

Remark:

(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below
the permissible value has no need to be reported.

(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB).

(3) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.2.8 TEST RESULTS (30MHZ TO 1000 MHZ)
Please refer to the Attachment C.

4.2.9 TEST RESULTS (ABOVE 1000 MHZ)
Please refer to the Attachment D.

Remark:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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5. BANDWIDTH TEST
5.1 APPLIED PROCEDURES
FCC Partl5 (15.247) , Subpart C/ RSS-GEN and RSS-247
. Frequency Range
Section Test Item Result
(MH2z)
15.247(a)(2)
RSS-GEN section 6.6 Bandwidth 2400-2483.5 PASS
RSS-247 5.2 (1)

5.1.1 TEST PROCEDURE

the block diagram below,

5.1.2 DEVIATION FROM STANDARD
No deviation.

5.1.3 TEST SETUP

EUT

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = 2.5 ms.

5.1.4 EUT OPERATION CONDITIONS

5.1.5 EUT TEST CONDITIONS

5.1.6 TEST RESULTS
Please refer to the Attachment E.

Temperature: 25°C  Relative Humidity: 55%

SPECTRUM
ANALYZER

The EUT was programmed to be in continuously transmitting mode.

Test Voltage: DC 5V

Report No.: BTL-FICP-1-1504C213B
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Vi
6. MAXIMUM PEAK CONDUCTED OUTPUT POWER TEST
6.1 APPLIED PROCEDURES/LIMIT
FCC Partl5 (15.247) , Subpart C/ RSS-247
) o Frequency Range
Section Test Item Limit Result
(MH2z)
15.247(b)(3) Maximum Output
1 Watt or 30dBm 2400-2483.5 PASS
RSS-247 5.4 (4) Power

6.1.1 TEST PROCEDURE

block diagram below,

6.1.2 DEVIATION FROM STANDARD
No deviation.

6.1.3 TEST SETUP

EUT

a. The EUT was directly connected to the power meter and antenna output port as show in the

b. The maximum peak conducted output power was performed in accordance with method 9.1.2
of FCC KDB 558074 D01 DTS Meas Guidance.

6.1.4 EUT OPERATION CONDITIONS

6.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55%

6.1.6 TEST RESULTS
Please refer to the Attachment F.

Power Meter

The EUT was programmed to be in continuously transmitting mode.

Test Voltage: DC 5V

Report No.: BTL-FICP-1-1504C213B
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7. ANTENNA CONDUCTED SPURIOUS EMISSION

7.1 APPLIED PROCEDURES / LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated device is operating, the RF power that is produced shall be at least 20 dB below that in
the 100 kHz bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement, provided that the transmitter demonstrates
compliance with the peak conducted power limits.

7.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,

b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = Auto.

c. Offset=antenna gain+cable loss

7.1.2 DEVIATION FROM STANDARD
No deviation.

7.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

7.1.4 EUT OPERATION CONDITIONS

The EUT was programmed to be in continuously transmitting mode.

7.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: DC 5V

7.1.6 TEST RESULTS
Please refer to the Attachment G.
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8. POWER SPECTRAL DENSITY TEST

8.1 APPLIED PROCEDURES / LIMIT

FCC Partl5 (15.247) , Subpart C / RSS-247

Frequency Range

)

(in any 3KHz)

Section Test Item Limit Result
(MH2z)
15.247(e) 8 dBm
RSS-247 5.2 | Power Spectral Density 2400-2483.5 PASS

No deviation.

8.1.1 TEST PROCEDURE

8.1.2 DEVIATION FROM STANDARD

8.1.3 TEST SETUP

EUT

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting: RBW=3KHz, VBW=10KHz, Sweep time = Auto.

Temperature: 25°C

8.1.4 EUT OPERATION CONDITIONS

8.1.5 EUT TEST CONDITIONS

8.1.6 TEST RESULTS
Please refer to the Attachment H.

Relative Humidity: 55%

SPECTRUM
ANALYZER

The EUT was programmed to be in continuously transmitting mode.

Test Voltage: DC 5V

Report No.: BTL-FICP-1-1504C213B
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9. MEASUREMENT INSTRUMENTS LIST

Conducted Emission Measurement
Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 LISN EMCO 3816/2 0052765 Mar. 27, 2017
2 LISN R&S ENV216 101447 Mar. 27, 2017
. RG223(9KHz
3 Test Cable emci “30MH2) C 17 Mar. 10, 2017
4 | EMI Test Receiver R&S ESCI 100382 Mar. 27, 2017
5 50Q Terminator SHX TF2-3G-A 08122901 Mar. 27, 2017
Measurement EZ-EMC
6 Farad Ver.NB-03A1 N/A N/A
Software
-01
Radiated Emission Measurement
Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Antenna Schwarbeck VULB9160 9160-3232 Mar. 27, 2017
2 Amplifier HP 8447D 2944A09673| Sep. 04, 2017
3 Receiver AGILENT N9038A MY5291 3003 Sep. 04, 2017
4 Test Cable emci LMR-400(30MH C-01 Jun. 26, 2017
z-1GHz)
5 Control CT SC100 N/A N/A
6 Position Control MF MF-7802 MF78%20841 N/A
7 Antenna ETS 3115 00075789 Mar. 27, 2017
8 Amplifier Agilent 8449B 3008A02274| Nov. 01, 2017
EMC104-SM-S
9 Test Cable emci M-10000(1GHz- C-68 Jun. 26, 2017
26.5GHz)
10 Controller CT SC100 N/A N/A
17 | Broad-BandHom | oo 0 beck BBHA 9170 | 9170319 Apr. 23, 2017
Antenna
Microwave
e . EMC 980039 &
12 | Preamplifier With INSTRUMENT EMC2654045 HAO1 Mar. 27, 2017
Adaptor
13 | Active Loop R&S HFH2-z2 | 830749/020| Sep. 06, 2017
Antenna
Measurement EZ-EMC
14 Software Farad Ver.NB-03A1-01 N/A N/A

Report No.: BTL-FICP-1-1504C213B
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6dB Bandwidth Measurement

Item| Kind of Equipment Manufacturer Type No. Serial No.

Calibrated until

1 | Spectrum Analyzer R&S FSP 40 100185

Sep. 04, 2017

Peak Output Power Measurement

Item | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 P'Se';fstgower Agilent N1911A | MY45100473 | Sep. 04,2017
5 W”ek;?r‘goﬁower Agilent N1921A | MY51100041 | Sep. 04, 2017

Antenna Conducted Spurious Emission Measurement

Item| Kind of Equipment Manufacturer Type No. Serial No.

Calibrated until

1 | Spectrum Analyzer R&S FSP 40 100185

Sep. 04, 2017

Power Spectral Density Measurement

Item | Kind of Equipment Manufacturer Type No. Serial No.

Calibrated until

1 | Spectrum Analyzer R&S FSP 40 100185

Sep. 04, 2017

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.

Report No.: BTL-FICP-1-1504C213B

Page 24 of 192



e

ZAaNy
©p

PE R

3L

10. EUT TEST PHOTO

Conducted Measurement Photos
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Radiated Measurement Photos

9KHz to 30MHz
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Radiated Measurement Photos

30MHz to 1000MHz
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Radiated Measurement Photos

Above 1000MHz
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ATTACHMENT A - CONDUCTED EMISSION
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[Test Mode : TX MODE |
Line
80 dBuvV
“-\_‘_\H-h
U
L\/V\'\r\_\
40 s
V\W—\\"‘/ 3 5 6
\M . bt W art
ARy bt
A A AN
W
0
015 050 00 500 000 30 00(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV dB dBuV dBuV dB Detector Comment

1 * 0.1500 41.95 9. 62 51. b7 66. 00 —14. 43 Peak
2 0.1819 39.94 9. 63 49. b7 64. 40 —14. 83 Peak
3 0.5660 22.64 9.81 32. 456 56.00 -23.55 Peak
4 1. 2460 16.60 9.95 26. bb 56.00 —-29.45 Peak
5 8. 1620 22.27 9. 86 32.13 60. 00 —27. 87 Peak
6 9.9100 22.25 10. 00 32.25 60. 00 -27.75 Peak
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[Test Mode : TX MODE |
Neutral
80 dBuV
h—\-"\\.\_\‘
5~
2
w0 f\f\/\«x .
| 6

T 74 i)

0

015 050 00 500 000 30 00(MHz)
No. Freq. E:ggi ng gg?{;ggt zgziure Limit Margin

MHz dBuV dB dBuV dBuV dB Detector Comment

1 * 0. 1580 40.92 9. b2 50. 44 65. b7 -15.13 Peak
2 0.1780 39.19 9. bb 48. 74 64. b8 —-15b. 84 Peak
3 0.5620 25.02 9.64 34. 66 56.00 -21.34 Peak
4 6.4940 20.21 9. 86 30. 07 60.00 -29.93 Peak
5 8.1899 22 58 9. 84 32.42 60. 00 —-27. 58 Peak
6 13. 7020 22. 03 10. 00 32.03 60. 00 -27. 97 Peak

Report No.: BTL-FICP-1-1504C213B

Page 31 of 192



7

&N
P R
EE L

3L

ATTACHMENT B - RADIATED EMISSION (9KHZ TO 30MHZ)
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For Chip antenna

Test Mode: TX B MODE CHANNEL 01

160 dBuVim

Ant 0°

ﬂJ%m%MHMWW%MJH

N it D
> Wi

0 0 010 0.15(MHz)
No. Freq. Eggging ggiiggt zgiiure Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 0.0148 34.15 23.83 57.98 127. 06 -69.08 AVG
2 0. 0257 30.21 22.82 53. 03 12437 -71.34 AVG
3 0.0360 28.13 21.55 49. 68 121.83 -72.15 AVG
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|[Test Mode: TX B MODE CHANNEL 01 |
Ant 0°
160 dBuVim
-\_\_\—__‘—\—\
_\_\_\_\_\_\_\__\_‘—‘——_
80
T
1
M&mm 2 3
. Ji‘l?"ll JILJM | | | kI
bl Mt
¥ PR e st
0
015 050 1.00 500 000 30 00{MHzZ)
Reading Correct Measure i .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 0.3769 34.24 18. 51 52.75 97. 66 -44.91 AVG
2 * 1. 1906 32.51 17.72 50. 23 67. 55 -17. 32 QP
3 2.2250 31.12 17. 62 48. 74 69. b4 —20. 80 QP
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|Test Mode: TX B MODE CHANNEL 01
Ant 90°
160 dBuVim
_\_\_\_\_\_\_‘_‘—\—\_
80
HWMMJ\M [SRUT T
X R
S '—Mv"l'\ug“ I h
XW\‘WNWMWW :
LGS
0
001 001 010 0.15(MHz)
Reading Correct Measure i .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 0.0150 31.74 23.82 55. b6 127.01 -71. 45 AVG
2 * 0. 0256 30. 45 22.83 53. 28 124. 40 -71.12 AVG
3 0.0458 2b.99 20. 34 46. 33 119.41 -73.08 AVG
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|[Test Mode: TX B MODE CHANNEL 01 |
Ant 90°
160 dBuVim
-\_\_\—__‘—\—\
_\_\_\_\_\_\_\__\_‘—‘——_
80
T
1 Z
byl b, ."'.JJI',,- W)LM.M i MJ“ Mﬁw 3
LRV R s v B N ——
bt
0
015 050 1.00 500 000 30 00{MHzZ)
Reading Correct Measure i . .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 0.3337 33.45 18. 56 52. 01 99. 14 -47. 13 AVG

2 * 0.6238 34.13 18. 42 52. bb 72.61 —20. 06 QP

3 2.2130 30.11 17. 63 47. 74 69. b4 -21. 80 QP
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For Dipole antenna

Test Mode:

TX B MODE CHANNEL 01

16000  dBEuN/m

Ant 0°

150
140

130

120

110

100

90

20

70

&0 ;:

50 % %

40

3n

20

10

0.0

0.009 [MHz] 0150
Reading Correct Measure-
No. Mk.  Fregq.  Level Factor  ment Limit  Margin
MHz dBuV/ dB dBuvim dBul/mi dB Detector

1 0.015 3123 2379 5602 12380 -6B.T8 AVG
2" 0.022 3033 2326 5359 12072 -67.13 AVG
3 0.038 2513 2129 4642 11599 -6957 AVG
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| Test Mode: TX B MODE CHANNEL 01 |

Ant 0°

1600 dEUN/m

150
140
130
120
110
100
90
80
70

B0 3

50

410

an

20

10
0.0

0150 181 IMHz] 5 J0.000

Reading Correct Measure- )
Mo. Mk. Freq.  Level Factor ment Limit ~ Margin

MHz dBuY dB dBuvim dBuvim dB Detector  Comment
1 0.391 3414 1849 5263 9575 -4312 AVG
2" 1.191 3312 17T2 50.84 66.09 -1525 QP
3 2.237 3147 17.60 4907 6954 -2047 QP
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‘Test Mode:

TX B MODE CHANNEL 01

160.0  dEuN/m

Ant 90°

150
140
130
120
110
100
an
20
0
3]

an

1 2 3
L
» M%

20
10
0o
0150 0.5 [HHz] 5 30.000
Reading Correct Measure- )
No. Mk.  Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBu\fm dBuim dB Detector  Comment
1 0.286 31.22 1861 4983 9847 -4864 AVG
2" 1.191 307 1772 4879 66.09 -1730 QP
3 2225 3076 1762 4838 6954 2116 QP
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‘Test Mode:

TX B MODE CHANNEL 01 |

1600 dEuV/m

Ant 90°

150

140

130

120

10

100

50

80

70 ;

&0

50

40

an

20

10

uo

0.009 [MHz] 0150
Reading Correct Measure-
No. Mk. Freq  Level Factor ~ment  Limit  Margin
MHz dBu dB dBuvim dBu\im dB Detector  Comment

1* 0.015 4361 2382 6743 12408 -5665 AVG
2 0.022 3342 2332 5674 12092 -6418 AVG
3 0.031 2964 2216 51.80 117.78 -6598 AVG
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ATTACHMENT C - RADIATED EMISSION (30MHZ TO 1000MHZ)
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For Chip antenna

Test Mode: TX B MODE CHANNEL 01

80 dBuVim

Vertical

L
10 [
1 I
L,_z 3 4 5 6
X ) X
1]
3000 127 00 224 00 300 418 .00 51500 61200 T09.00 806 .00 1000.00
{MHz)
No. Freq. Egegi ne ggﬁ;gﬁt zgziure Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 47.9450 47.16 -12. 44 34.72 40. 00 -b. 28 Peak
2 120. 2100 47. 24 -12. 67 34. 67 43. 50 —-8.83 Peak
3 288. 0200 42. 92 -10. 32 32.60 46. 00 -13. 40 Peak
4 455. 8300 38. 80 -7.14 31. 66 46. 00 -14. 34 Peak
) 576. 1100 34.94 -4. 64 30. 30 46. 00 -15. 70 Peak
6 660. 0150 33. 27 -1.48 31.79 46. 00 -14. 21 Peak
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| Test Mode: TX B MODE CHANNEL 01 |
Horizontal
80 dBuVim
]
ol '
5 2
ks K
2> 6
0
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 95. 9600 46. 04 —-16.93 30.11 43. 50 -13.39 Peak
2 168. 2250 40. 40 -11.03 2937 43. 50 -14. 13 Peak
3 240. 00560 49. 34 -13. 38 35H.96 46. 00 -10. 04 Peak
4 * 288. 0200 49. 35 -10. 32 39.03 46. 00 -6. 97 Peak
5 359. 8000 45. 83 -10. 07 3b.76 46. 00 -10. 24 Peak
6 480. 0800 37. 61 -7.42 30.19 46. 00 —-15. 81 Peak
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| Test Mode: TX B MODE CHANNEL 06 |
Vertical
80 dBuVim
L
40
12 _____4
RS 5
b4 % 6
1]
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
{MHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 47.9450 47.64 -12. 44 36. 20 40. 00 -4. 80 Peak
2 72.1950 50. 20 —-15. 64 34. b6 40. 00 -5H.44 Peak
3 120. 2100 46. 80 -12. 67 34. 23 43. 50 -9. 27 Peak
4 215. 7bH0 47. 44 -14. 02 33.42 43. 50 -10. 08 Peak
) 288. 0200 42. 70 -10. 32 32. 38 46. 00 -13. 62 Peak
6 480. 0800 37. 28 -7.42 29. 86 46. 00 -16. 14 Peak
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| Test Mode: TX B MODE CHANNEL 06 |
Horizontal
80 dBuVim
]
40 3
5 4
[ 2 X
5 6
0
3000 12700 22400 32100 41800 51500 61200 70000 80600 100000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 120. 2100 43. 78 -12. 57 31.21 43.50 -12.29 Peak
2 216. 2400 44_91 -14. 01 30.90 46. 00 -15. 10 Peak
3 * 288. 0200 48. 62 -10. 32 38. 30 46.00 -7.70 Peak
4 369. 8000 45_41 -10. 07 36.34 46. 00 -10. 66 Peak
5 432. 0650 37.11 -7.12 29. 99 46.00 -16.01 Peak
6 685. 2350 29. 04 -0. 96 28. 08 46.00 -17.92 Peak
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| Test Mode: TX B MODE CHANNEL 11 |
Vertical
80 dBuVim
L
40
L
172 4
x 3 e 5 6
X X
1]
3000 12700 22400 32100 41800 51500 61200 70900 80600 1000.00
{MHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * T72.1950 48. 34 -15. 64 32.70 40. 00 -7.30 Peak
2 120. 2100 46. 37 —-12. b7 33.80 43. 50 -9.70 Peak
3 215. 75560 43. 80 -14. 02 29.78 43. 50 -13.72 Peak
4 288. 0200 42. 89 -10. 32 32. 57 46. 00 —-13. 43 Peak
) 480. 0800 36. 51 -7.42 29.09 46. 00 -16. 91 Peak
6 63D. 7650 31. 64 -2. 58 29. 06 46. 00 -16. 94 Peak
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| Test Mode: TX B MODE CHANNEL 11 |
Horizontal
80 dBuVim
T3
40
3 1
E X X 5
>< 6
X
0
3000 12700 22400 32100 41800 51500 61200 70000 80600 100000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 95. 9600 47.52 -15. 93 31.59 43.50 -11.91 Peak
2 240. 0050 48. 90 -13. 38 36.562 46. 00 -10. 48 Peak
3 * 288.0200 49. 77 -10. 32 39. 45 46.00 -6.55 Peak
4 369. 8000 45. 68 -10. 07 36.61 46. 00 -10. 39 Peak
5 432. 0650 37. 42 -7.12 30. 30 46.00 -15.70 Peak
6 647. 8900 30.94 -1.82 29.12 46.00 -16.88 Peak
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For Dipole antenna

Test Mode: TX B MODE CHANNEL 01
Vertical
80 dBuVim
]
10 [
1 g
I 3 4
X e w 5 6
X
0
3000 12700 22400 32100 41800 51500 61200 70000 80600 100000
{MHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 72. 1950 49. 36 -15. 64 33.72 40. 00 -6. 28 Peak
2 95. 9600 49.23 -15. 93 33. 30 43.50 -10.20 Peak
3 215. 7550 46. 89 -14. 02 32.87 43. 50 -10. 63 Peak
4 288. 0200 43. 12 -10. 32 32.80 46.00 -13.20 Peak
5 480. 0800 35. 51 -7.42 28.09 46. 00 -17.91 Peak
6 635. 7650 32. 38 -2.58 29. 80 46.00 -16.20 Peak
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| Test Mode: TX B MODE CHANNEL 01 |
Horizontal
80 dBuVim
i —
40
I s 4
] x X
1 5
6
X
0
30.00 127 00 224 00 321 .00 418.00 21500 61200 T09.00 80600 100000
{MHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 120. 2100 43. 00 -12. 57 30.43 43.50 -13.07 Peak
2 240. 0050 49. 69 -13. 38 36. 31 46. 00 -9.69 Peak
3 *  288.0200 49. 51 -10. 32 39.19 46.00 -6.81 Peak
4 359. 8000 44. 87 -10. 07 34. 80 46. 00 -11. 20 Peak
5 432. 0650 37. 44 -7.12 30. 32 46.00 -15.68 Peak
6 664. 8650 28. 72 -1. 38 27.34 46. 00 —18. 66 Peak
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| Test Mode: TX B MODE CHANNEL 06 |
Vertical
80 dBuVim
]
ol
I O/ Y
X % 5 6
>< ><

0
3000 12700 224 00 321.00 418.00 51500 612.00 709.00 806.00 100000

(MHz)

Reading Correct Measure

No. Freq. Limit Margin

Level Factor ment
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 95. 9600 49. 97 -15.93 34.04 43. 50 -9. 46 Peak
2 120. 2100 46. b1 -12. 67 33.94 43. 50 -9. 56 Peak
3 215. 7550 45. 10 -14. 02 31.08 43. 50 -12. 42 Peak
4 288. 0200 43. 22 -10. 32 32.90 46. 00 -13. 10 Peak
5 455. 8300 35. 29 -7.14 28.16 46. 00 -17. 86 Peak
6 635. 76560 31. 67 -2.568 29.09 46. 00 -16. 91 Peak
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| Test Mode: TX B MODE CHANNEL 06 |
Horizontal
80 dBuVim
o —
40
3 )
> X X
1 6
X
0
30.00 127 00 224 00 321 .00 418.00 21500 61200 T09.00 80600 100000
{MHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 120. 2100 42. 02 -12. 67 29. 45 43. 50 -14. 05 Peak
2 168. 2250 41. 25 -11. 03 30. 22 43. b0 -13. 28 Peak
3 240. 0050 49. 26 -13. 38 30. 88 46. 00 -10. 12 Peak
4 * 288. 0200 49. 53 -10. 32 39.21 46. 00 -6. 79 Peak
) 383. b6b60 43. 99 -8. 37 30.62 46. 00 -10. 38 Peak
6 480. 0800 34. 93 -7.42 27.51 46. 00 —18. 49 Peak
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| Test Mode: TX B MODE CHANNEL 11 |
Vertical
80 dBuVim
L
40
L
— 3 4
k4 5 5 6
4
0
3000 127 .00 22400 32100 418.00 51500 61200 70900 806.00 100000
{MHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 95. 9600 48. 63 -15.93 32.70 43. 50 -10. 80 Peak
2 * 120. 2100 45. 54 -12. 67 32.97 43. 50 -10. 63 Peak
3 215. 7550 45. 45 -14. 02 31.43 43. 50 -12. 07 Peak
4 288. 0200 42. 70 -10. 32 32. 38 46. 00 -13. 62 Peak
5 479. 5950 36. 69 -7.42 29. 27 46. 00 -16. 73 Peak
6 635. 7650 31. 956 -2.568 29. 37 46. 00 -16. 63 Peak
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CJW

="
W

R e

7

| Test Mode: TX B MODE CHANNEL 11 |
Horizontal
80 dBuVim
i —
40
— 1
x %
1 5
6
4
0
30.00 127 00 224 00 321 .00 418.00 21500 61200 T09.00 80600 100000
{MHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 95. 9600 45.75 -15.93 29. 82 43. 50 -13. 68 Peak
2 240. 0050 49. 48 -13. 38 36. 10 46. 00 -9.90 Peak
3 * 288. 0200 49. 56 -10. 32 39. 24 46. 00 -6.76 Peak
4 383. b650 44. 09 -8. 37 35.72 46. 00 —-10. 28 Peak
) 432. 06560 36. 89 -7.12 29. 77 46. 00 -16. 23 Peak
6 567. 3800 30. 23 —-4. b8 25. 65 46. 00 -20. 35 Peak
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ATTACHMENT D - RADIATED EMISSION (ABOVE 1000MHZ)
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GN

&)
PR

B i

7

For Chip antenna

Orthogonal Axis : |X

Test Mode : TX B MODE 2412MHz

115 dBuVim

Vertical

P

D i \\
1 /\/
X
)
= A
2
]
3%
236200 23200 238200 2392 .00 2402 .00 241200 2422 100 2422100 2442 00 2462 100
{MHz)
Reading Correct Measure .- .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2390. 0000 25. 77 33. 88 59. 65 74.00 -14.35 Peak
2 2390. 0000 15. 46 33. 88 49. 34 54.00 -4.66 AVG
3 * 2411. 0000 62. 03 34. 00 96. 03 H54.00 42.03 AVG No Limit
4 2411. 2000 65. 05 34. 00 99. 05 74.00 25.06 Peak No Limit
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GN
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3L

Orthogonal Axis : [X
Test Mode : TX B MODE 2412MHz
Vertical
80 dBuVim
2
1
40
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 *# 4824. 0800 34. 58 5. 45 40. 03 54.00 -13.97 AVG
2 4824. 0900 38. 94 5. 45 44. 39 74. 00 -29. 61 Peak
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GN

&)
PR

B i

7

Orthogonal Axis : [X

Test Mode : TX B MODE 2412MHz

115 dBuVim

Horizontal

Mwa

i ! \\
1
- M
1,
2
L3¢
-
236200 231200 238200 2392 00 2402 00 241200 2422 00 2432 00 2442 00 2462 00
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2390. 0000 26. 35 33. 88 60. 23 74.00 -13.77 Peak
2 2390. 0000 15. 56 33. 88 49. 44 H54.00 -4.56 AVG
3 * 2411. 0000 64. 52 34. 00 98. 62 54.00 44 52 AVG No Limit
4 2411. 2000 67. 66 34. 00 101. 66 74.00 27.66 Peak No Limit
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GN

&)
PR

B i

7

Orthogonal Axis :

X

Test Mode : TX B MODE 2412MHz
Horizontal
80 dBuV/im
1
5
40

1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
No. Freq. Egegi ng ggﬁ;ggt zgiiure Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4823. 9450 39. 95 5. 45 45. 40 74. 00 -28. 60 Peak
2 * 4824. 0350 35. 26 5. 45 40. 70 54. 00 -13. 30 AVG
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Orthogonal Axis : [X
Test Mode : TX B MODE 2437MHz
Vertical
115 dBuvVim
f
A

75 | |
= A

/ N
3%
238700 239700 240700 241700 242700 243700 244700 245700 246700 243700
(MHz)
No. Freq. Egegi ne ggﬁ;ggt zziiure Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 2436. 0000 62. b9 34. 14 96. 73 74. 00 22.73 Peak No Limit
2 * 2436. 0000 64. 09 34. 14 98. 23 54. 00 44. 23 AVG No Limit
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Orthogonal Axis : [X
Test Mode : TX B MODE 2437MHz
Vertical
80 dBuVim
2
)
40
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 *# 4874. 0250 34. 52 5. 70 40. 22 54.00 -13.78 AVG
2 4874. 1800 38. 90 5. 70 44. 60 74. 00 -29. 40 Peak
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Orthogonal Axis : [X
Test Mode : TX B MODE 2437MHz
Horizontal
115 dBuVim

Symy

A =

\_,\

35
238700 239700 240700 241700 242700 243700 244700 245700 246700 2487 00
(MHz)

Reading Correct Measure Limit Margin

No. Freq. Level Factor ment

MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 2436. 0000 65. 19 34. 14 99. 33 54. 00 45. 33 AVG No Limit
2 2436. 2000 68. 45 34. 14 102. 59 74. 00 28. b9 Peak No Limit
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Orthogonal Axis : [X
Test Mode : TX B MODE 2437MHz
Horizontal
80 dBuVim
1
F
40
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4874. 0099 40. 24 5. 70 45.94 74.00 -28.06 Peak
2 * 4874. 0550 35. 65 5. 70 41. 35 54. 00 —-12. 65 AVG
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Orthogonal Axis : [X
Test Mode : TX B MODE 2462MHz

Vertical

115 dBuvim

X 2N

& 1 \
3
/j N\
N
— et
3%
241200 242200 243200 2442 00 2452 00 2462 00 247200 2482 00 2492 00 251200
MHz)
No Frea  ROMnS fommoct Mese Lini argin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 2461. 0000 62. 44 34. 29 96. 73 54. 00 42. 73 AVG No Limit
2 2461. 2000 65. 67 34. 29 99. 96 74. 00 25. 96 Peak No Limit
3 2483. b000 25. 44 34. 41 59. 8b 74. 00 -14. 15 Peak
4 2483. 5000 15. 39 34.41 49. 80 54. 00 -4.20 AVG
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GN
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Orthogonal Axis : [X

Test Mode : TX B MODE 2462MHz
Vertical
80 dBuVim
1
40 X
2
X
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4923. 9300 36. 29 5. 94 42.23 74.00 -31.77 Peak
2 * 4924. 0700 28. 83 5.94 34. 77 54. 00 -19. 23 AVG
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GN

&)
PR

B i

7

Orthogonal Axis : [X

Test Mode : TX B MODE 2462MHz

115 dBuVim

Horizontal

el

i ! \\
3
b4
I
. §
-
241200 242200 2432 00 2442 00 2452 00 2462 00 247200 2482 00 2492 00 251200
(MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 2461. 0000 65. 82 34.29 100. 11 54.00 46.11 AVG No Limit
2 2461. 2000 68. 99 34.29 103. 28 74.00 29.28 Peak No Limit
3 2483. 5000 24. 46 34. 41 b8. 87 74.00 -156.13 Peak
4 2483. 5000 15. 43 34. 41 49. 84 54.00 -4.16 AVG
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Orthogonal Axis : [X

Test Mode : TX B MODE 2462MHz
Horizontal
80 dBuVim
2
4
40 1
#
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 49240550 32. 48 5. 94 38.42 54.00 -15.58 AVG
2 4924. 0700 37. 98 5.94 43. 92 74. 00 -30. 08 Peak
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GN

&)
PR

B i

7

Orthogonal Axis : [X

Test Mode : TX G MODE 2412MHz

115 dBuvim

Vertical

75 ]
, /
4
2
3%
236200 231200 238200 2392 00 2402 00 241200 2422 00 2432 00 2442 00 2462 00
{(MHz)
Reading Correct Measure i .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2390. 0000 27.29 33.88 61. 17 74.00 -12.83 Peak
2 2390. 0000 17. 01 33.88 50. 89 54.00 -3.11 AVG
3 * 2411. 0000 55.98 34. 00 89.98 54.00 35.98 AVG No Limit
4 2411. 2000 64. 61 34. 00 98. 61 74.00 24.61 Peak No Limit
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Orthogonal Axis : [X
Test Mode : TX G MODE 2412MHz
Vertical
80 dBuVim
40 1
#
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4824. 2000 33. 00 H. 46 38. 46 74.00 -35.54 Peak
2 * 4824. 8000 24. 11 5. 46 29. b7 54. 00 —-24. 43 AVG
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GN

&)
PR

B i

7

Orthogonal Axis : [X

Test Mode : TX G MODE 2412MHz

115 dBuVim

Horizontal

X-ﬂ- N

75 |
1
2
-
236200 231200 238200 2392 00 2402 00 241200 2422 00 2432 00 2442 00 2462 00
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2390. 0000 30. 64 33. 88 64. 52 74. 00 -9. 48 Peak
2 2390. 0000 18. 37 33. 88 52.2b 54. 00 -1. 75 AVG
3 2411. 1000 67. 37 34. 00 101. 37 74. 00 27. 37 Peak No Limit
4 * 2411. 1000 58. 88 34. 00 92. 88 54. 00 38. 88 AVG No Limit
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GN

&)
PR

B i

7

Orthogonal Axis : [X

Test Mode : TX G MODE 2412MHz
Horizontal
80 dBuVim
2
X
40
1
X
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 4823.9550 26. 73 5. 45 32.18 54.00 -21.82 AVG
2 4823. 9850 37.61 5. 45 43. 06 74. 00 -30. 94 Peak
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Orthogonal Axis : [X
Test Mode : TX G MODE 2437MHz
Vertical
115 dBuvVim

& 1 b

E——— hﬁ
3%
238700 239700 2407 00 2417 00 2427 00 2437 00 2447 00 2457 00 2467 00 2487 00
{(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 2436. 1000 55. 78 34. 14 89.92 54.00 35.92 AVG No Limit
2437. 7000 64. 19 34.15 98. 34 74.00 24.34 Peak No Limit
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Orthogonal Axis : [X
Test Mode : TX G MODE 2437MHz
Vertical
80 dBuVim
1
40
2
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4872. 0000 35. 11 5. 69 40. 80 74.00 -33.20 Peak
2 * 4873. 0000 25. 19 5. 69 30. 88 54. 00 -23.12 AVG
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GN
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7

3L

Orthogonal Axis : [X
Test Mode : TX G MODE 2437MHz
Horizontal
115 dBuVim
X
2

e

i I i1
I R
-
238700 239700 2407 00 2417 00 2427 00 2437 00 2447 00 2457 00 2467 00 2487 00
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 2433. 6000 67. 68 34.13 101. 81 74. 00 27.81 Peak No Limit
2 * 2436. 1000 59. 09 34. 14 93. 23 54. 00 39. 23 AVG No Limit
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GN
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PR
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7

3L

Orthogonal Axis : [X
Test Mode : TX G MODE 2437MHz
Horizontal
80 dBuVim
1
40
2
#
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4873. 0000 34.85 5. 69 40. 54 74.00 -33.46 Peak
2 * 4874. 0000 27. 21 5. 70 32.91 54. 00 -21. 09 AVG
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3L

GN

&)
PR

B i

7

Orthogonal Axis : [X

Test Mode : TX G MODE 2462MHz

115 dBuvim

Vertical

& |
3
X
A
3%
241200 242200 243200 244200 245200 246200 247200 248200 249200 2512.00
{(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 2461. 1000 54. 90 34.29 89.19 54.00 35.19 AVG No Limit
2 2461. 3000 63. 74 34.29 98. 03 74.00 2403 Peak No Limit
3 2483. 5000 29. 70 34. 41 64. 11 74.00 -9.89 Peak
4 2483. 5000 17. 85 34. 41 b2. 26 54.00 -1.74 AVG
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GN
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Orthogonal Axis : [X
Test Mode : TX G MODE 2462MHz
Vertical
80 dBuVim
1
40
2
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4923. 0000 34. 54 H.94 40. 48 74.00 -33.52 Peak
2 * 4923. 6000 24. 48 5.94 30. 42 54. 00 -23. b8 AVG
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GN

&)
PR

B i

7

Orthogonal Axis : [X

Test Mode : TX G MODE 2462MHz

Horizontal

115 dBuVim

-

5 |

3(\

-
241200 242200 243200 244200 245200 246200 247200 248200 249200 2512.00
{MHz)
No. Freq. Egegi ng ggﬁ;ggt zgiiure Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 2460. 2000 65. 72 34. 28 100. 00 74. 00 26. 00 Peak No Limit
2 * 2461. 0000 56. 88 34. 29 91. 17 54. 00 37.17 AVG No Limit
3 2483. 5000 30. 08 34. 41 64. 49 74. 00 -9.561 Peak
4 2483. b000 18. 61 34. 41 53. 02 54. 00 -0. 98 AVG
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Orthogonal Axis : [X
Test Mode : TX G MODE 2462MHz
Horizontal
80 dBuVim
1
40
2
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4923. 6000 34. 04 5. 94 39.98 74.00 -34.02 Peak
2 * 4925H. 8000 25. 47 5. 95 31. 42 54. 00 —-22. b8 AVG
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GN

&)
PR

B i

7

Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2412MHz
Vertical
112 dBuvim
7 ,/ \
1
X /
2
3%
236200 231200 238200 2392 00 2402 00 241200 2422 00 2432 00 2442 00 2462 00
{(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2390. 0000 29. 28 33.88 63. 16 74.00 -10.84 Peak
2 2390. 0000 17. 21 33.88 51. 09 54.00 -2.91 AVG
3 * 2411.1000 55.79 34. 00 89. 79 54.00 35.79 AVG No Limit
4 2411. 3000 64. 07 34. 00 98. 07 74.00 24.07 Peak No Limit
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Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2412MHz
Vertical
80 dBuVim
40 2
#
1
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 4824.8000 23.94 5. 46 29. 40 54.00 -24.60 AVG
2 4827. 4000 32. 96 5. 47 38. 43 74. 00 -30. b7 Peak
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GN

&)
PR

B i

7

Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2412MHz

Horizontal

115 dBuVim

S

i | T
1
X
2 \
-
236200 231200 238200 2392 00 2402 00 241200 2422 00 2432 00 2442 00 2462 00
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2390. 0000 33. 46 33. 88 67. 34 74.00 -6.66 Peak
2 2390. 0000 19. 44 33. 88 b3. 32 H54.00 -0.68 AVG
3 * 2411. 0000 58. 85 34. 00 92. 85 54.00 38.85 AVG No Limit
4 2413. 1000 67. 66 34. 01 101. 67 74.00 27.67 Peak No Limit
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Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2412MHz
Horizontal
80 dBuVim
1
40 X
2
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4820. 4000 36. 61 5. 44 42. 05 74.00 -31.95 Peak
2 * 4822. 6000 25. 85 5. 45 31. 30 54. 00 -22.70 AVG
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GN
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Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2437MHz
Vertical
115 dBuVim

=

75 |

\

3%
238700 239700 240700 241700 242700 243700 244700 245700 246700 243700
(MHz)
No. Freq. Egegi ne ggﬁ;ggt zziiure Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2438. 1000 64. 93 34. 15 99. 08 74. 00 25. 08 Peak No Limit
2 * 2438. 1000 b6. 40 34. 15 90. 65 54. 00 36. 6b AVG No Limit
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GN
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7

Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2437MHz
Vertical
80 dBuVim
2
10 =
1
e
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 4873. 9850 23. 43 5. 70 29.13 54. 00 -24. 87 AVG
2 4874. 0250 33.11 5. 70 38. 81 74. 00 -30.19 Peak
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GN
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7
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Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2437MHz
Horizontal
115 dBuVim
X

~

i | |
I A
-
238700 239700 2407 00 2417 00 2427 00 2437 00 2447 00 2457 00 2467 00 2487 00
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 2431. 0000 67. 70 34.11 101. 81 74. 00 27.81 Peak No Limit
2 * 2436. 1000 59. 16 34. 14 93. 30 54. 00 39. 30 AVG No Limit
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GN
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Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2437MHz
Horizontal
80 dBuVim
1
40
2
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4873. 9100 34. 57 5. 70 40. 27 74.00 -33.73 Peak
2 * 4874. 0250 24. 97 5. 70 30. 67 54. 00 -23. 33 AVG
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GN

&)
PR

B i

7

Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2462MHz
Vertical
112 dBuvim
2
1
/\-/X\
& [ \\
] \ 3
e
3%
241200 242200 243200 2442 00 2452 00 2462 00 247200 2482 00 2492 00 251200
{(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 2461. 0000 53. 42 34.29 87.71 54.00 33.71 AVG No Limit
2 2462. 4000 63. 02 34.29 97. 31 74.00 23.31 Peak No Limit
3 2483. 5000 30. 08 34. 41 64. 49 74.00 -9.51 Peak
4 2483. 5000 17. 50 34.41 51.91 54.00 -2.09 AVG
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GN

&)
PR

B i

7

3L

Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2462MHz
Vertical
80 dBuVim
40 1
=
2
e
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4923. 1000 32. 48 5. 94 38. 42 74. 00 -3b. b8 Peak
2 * 4924. 3000 23. 09 5.94 29. 03 54. 00 -24. 97 AVG
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3L

GN

&)
PR

B i

7

Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2462MHz

115 dBuVim

Horizontal

&)

i [
/ 3
\ 4
.—'—'_'_'_'_" M
-
241200 242200 2432 00 2442 00 2452 00 2462 00 247200 2482 00 2492 00 251200
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 2461. 0000 58. 24 34. 29 92. 563 54. 00 38. 63 AVG No Limit
2 2461. 7000 67. b2 34. 29 101. 81 74. 00 27. 81 Peak No Limit
3 2483. 5000 31. 79 34. 41 66. 20 74. 00 -7.80 Peak
4 2483. b000 18. 61 34. 41 53. 02 54. 00 -0. 98 AVG
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GN

&)
PR

B i

7

3L

Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2462MHz
Horizontal
80 dBuVim
1
10 4
2
1]
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4924. 3000 33. 05 5. 94 38.99 74.00 -35.01 Peak
2 * 4925H. 1000 24. 12 5. 95 30. 07 54. 00 -23.93 AVG
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3L

GN

&)
PR

B i

7

For Dipole antenna

Orthogonal Axis : |X

Test Mode : TX B MODE 2412MHz

Vertical

115 dBuvim

e

i / \\
1 /\/
X
il
P Y
2
L]
35
236200 231200 238200 2392 00 2402 00 241200 2422 00 2432 00 2442 00 2462 00
{MHz)
Reading Correct Measure . .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2390. 0000 25. 77 33.88 59. 65 74.00 -14.35 Peak
2 2390. 0000 15. 46 33.88 49. 34 54.00 -4.66 AVG
3 * 2411.0000 62. 03 34. 00 96. 03 54.00 42.03 AVG No Limit
4 2411. 2000 65. 05 34. 00 99. 05 74.00 25.05 Peak No Limit
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GN

&)
PR

B i

7

3L

Orthogonal Axis : [X
Test Mode : TX B MODE 2412MHz
Vertical
80 dBuVim
ps
K
4
40
0
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 *# 4824. 0099 40. 98 H. 45 46. 43 54.00 -7.57 AVG
2 4824. 0900 44. 47 b. 45 49. 92 74.00 -24.08 Peak
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3L

GN

&)
PR

B i

7

Orthogonal Axis : [X

Test Mode : TX B MODE 2412MHz

115 dBuVim

Horizontal

o

i f \
1
- /)
1
2
¢
3%
236200 231200 238200 2392 00 2402 00 241200 2422 00 2432 00 2442 00 2462 00
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2390. 0000 26. 35 33. 88 60. 23 74. 00 -13. 77 Peak
2 2390. 0000 15. b6 33. 88 49. 44 54. 00 -4. 56 AVG
3 * 2411. 0000 64. 52 34. 00 98. 52 54. 00 44 .52 AVG No Limit
4 2411. 2000 67. 66 34. 00 101. 66 74.00 27. 66 Peak No Limit
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GN

&)
PR

B i

7

3L

Orthogonal Axis : [X
Test Mode : TX B MODE 2412MHz
Horizontal
80 dBuVim
2
*
40
0
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 4824. 0099 45. 33 5. 45 50.78 54.00 -3.22 AVG
2 4824. 0400 47. 35 5.45 52.80 74.00 -21.20 Peak
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3L

GN

&)
PR

B i

7

Orthogonal Axis :

X

Test Mode : TX B MODE 2437MHz
Vertical
115 dBuVim
£
5 r/ \l\
/‘\/ v\\
L/ =~ ]
3%
238700 239700 2407 00 2417 00 2427 00 2437 00 2447 00 2457 00 2467 00 2487 00
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2436. 0000 62. 59 34. 14 96. 73 74.00 22.73 Peak No Limit
2 * 2436. 0000 64. 09 34. 14 98. 23 54. 00 44 23 AVG No Limit
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GN

&)
PR

B i

7

3L

Orthogonal Axis : [X
Test Mode : TX B MODE 2437MHz
Vertical
80 dBuVim
4
]
40
0
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4874. 0200 45. 19 5. 70 50. 89 74.00 -23.11 Peak
2 ¥  4874. 0200 43.78 5. 70 49. 48 54.00 -4.52 AVG
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GN

&)
PR

B i

7

3L

Orthogonal Axis : [X
Test Mode : TX B MODE 2437MHz
Horizontal
115 dBuVim

D

al =

BN
3%
238700 239700 240700 241700 242700 243700 244700 245700 246700 248700
(MHz)
Vo Freq  foadin forect Memmre Ly yargin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 2436. 0000 65. 19 34. 14 99. 33 54. 00 45. 33 AVG No Limit
2 2436. 2000 68. 45 34. 14 102. 59 74.00 28. 69 Peak No Limit
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GN

&)
PR

B i

7

3L

Orthogonal Axis : [X
Test Mode : TX B MODE 2437MHz
Horizontal
80 dBuVim
3
40
0
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4874. 0200 49. 05 5. 70 b4.75 74.00 -19.25 Peak
2 %  4874. 0200 47. 52 .70 b3.22 54.00 -0.78 AVG
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GN

&)
PR

B i

7

3L

Orthogonal Axis : [X

Test Mode : TX B MODE 2462MHz
Vertical
115 dBuVim
2
®
P

i § \
J :
'\ x
S
— !
3%
241200 242200 243200 244200 245200 246200 247200 248200 249200 2512.00
{MHz)
No. Freq. Egegi ng ggﬁ;ggt zgiiure Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 2461. 0000 62. 44 34. 29 96. 73 54. 00 42. 73 AVG No Limit
2 2461. 2000 65. 67 34. 29 99. 96 74. 00 25. 96 Peak No Limit
3 2483. b000 25. 44 34. 41 59. 8b 74. 00 -14. 15 Peak
4 2483. b000 15. 39 34. 41 49. 80 54. 00 -4. 20 AVG

Report No.: BTL-FICP-1-1504C213B Page 99 of 192



GN

&)
PR

B i

7

3L

Orthogonal Axis : [X
Test Mode : TX B MODE 2462MHz
Vertical
80 dBuVim
1
Z
X
40
0
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4924. 0400 45. 29 H.94 b1. 23 74.00 -22.77 Peak
2 % 4924 0400 42.21 .94 48. 15 54.00 -5.8H AVG
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3L

GN

&)
PR

B i

7

Orthogonal Axis : [X

Test Mode : TX B MODE 2462MHz

115 dBuVim

Horizontal

ey

i 1 \\
3
X
Il
T
3%
241200 242200 243200 2442 00 2452 00 2462 00 247200 2482 00 2492 00 251200
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 2461. 0000 65. 82 34. 29 100. 11 54. 00 46. 11 AVG No Limit
2 2461. 2000 68. 99 34. 29 103. 28 74. 00 29. 28 Peak No Limit
3 2483. 5000 24. 46 34.41 58. 87 74. 00 -15.13 Peak
4 2483. 5000 15. 43 34. 41 49. 84 54. 00 -4.16 AVG
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GN

&)
PR

B i

7

3L

Orthogonal Axis : [X
Test Mode : TX B MODE 2462MHz
Horizontal
80 dBuVim
A
40
0
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 4924. 0500 45. 81 H.94 51.75 54.00 -2.25 AVG
2 4924. 0700 47. 59 H.94 53. 53 74.00 -20.47 Peak
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3L

GN

&)
PR

B i

7

Orthogonal Axis : [X

Test Mode : TX G MODE 2412MHz

115 dBuvim

Vertical

7 J
. /
X
2
3%
236200 231200 238200 2392 00 2402 00 241200 2422 00 2432 00 2442 00 2462 00
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2390. 0000 27. 29 33. 88 61. 17 74.00 -12.83 Peak
2 2390. 0000 17. 01 33. 88 50. 89 54.00 -3.11 AVG
3 * 2411. 0000 55. 98 34. 00 89. 98 54.00 35.98 AVG No Limit
4 2411. 2000 64. 61 34. 00 98. 61 74.00 24.61 Peak No Limit
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GN

&)
PR

B i

7

3L

Orthogonal Axis : [X

Test Mode : TX G MODE 2412MHz
Vertical
80 dBuVim
2
40 X
1
4
0
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 4824. 0000 27.92 5. 45 33. 37 54.00 -20.63 AVG
2 4824. 4000 36. 70 H. 46 42. 16 74.00 -31.84 Peak
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3L

GN

&)
PR

B i

7

Orthogonal Axis : [X

Test Mode : TX G MODE 2412MHz

Horizontal

115 dBuVim

AL
J

S

ha

3%
236200 237200 236200 239200 240200 241200 242200 243200 244200 246200
{MHz)
No. Freq. Egegi ng ggﬁ;ggt zgiiure Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 2390. 0000 30. 64 33. 88 64. 52 74. 00 -9. 48 Peak
2 2390. 0000 18. 37 33. 88 52.2b 54. 00 -1.75 AVG
3 2411. 1000 67. 37 34. 00 101. 37 74. 00 27. 37 Peak No Limit
4 * 2411. 1000 58. 88 34. 00 92. 88 54. 00 38. 88 AVG No Limit

Report No.: BTL-FICP-1-1504C213B
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3L

GN

&)
PR

B i

7

Orthogonal Axis : [X

Test Mode : TX G MODE 2412MHz
Horizontal
80 dBuVim
2
#
40
1
X
0
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4823. 0000 28. 43 5. 45 33.88 74.00 -40.12 Peak
2 * 4824. 0000 39.85 5.45 45. 30 74.00 -28.70 Peak
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GN

&)
PR

B i

7

3L

Orthogonal Axis : [X
Test Mode : TX G MODE 2437MHz
Vertical
115 dBuVim

i 1 b
E——— \\\_\_‘_\_\_\—
3%
238700 239700 2407 00 2417 00 2427 00 2437 00 2447 00 2457 00 2467 00 2487 00
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 2436. 1000 55. 78 34. 14 89. 92 54. 00 36.92 AVG No Limit
2 2437. 7000 64. 19 34.15 98. 34 74. 00 24. 34 Peak No Limit
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GN
&)

PR
B i

—
SLL <
Orthogonal Axis : [X
Test Mode : TX G MODE 2437MHz
Vertical
80 dBuVim
1
#
40 2
X
0
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4872. 2000 40. 25 H. 69 45. 94 74.00 -28.06 Peak
2 ¥  4874. 0000 31. 35 5. 70 37.05 54.00 -16.95 AVG
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GN

&)
PR

B i

7

3L

Orthogonal Axis : [X
Test Mode : TX G MODE 2437MHz
Horizontal
115 dBuVim
X
2

T

i T 1
I R
3%
238700 239700 2407 00 2417 00 2427 00 2437 00 2447 00 2457 00 2467 00 2487 00
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 2433. 6000 67. 68 34.13 101. 81 74. 00 27.81 Peak No Limit
2 * 2436. 1000 59. 09 34. 14 93. 23 54. 00 39. 23 AVG No Limit
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GN

&)
PR

B i

7

3L

Orthogonal Axis : [X

Test Mode : TX G MODE 2437MHz
Horizontal
80 dBuVim
2
>
40 1
#

0
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
No. Freq. Egegi ng ggﬁ;ggt zgiiure Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 4874. 0000 32. 25 5. 70 37.95 54. 00 -16. 05 AVG
2 4875. 6000 45. 64 b.71 51. 36 74.00 -22. 65 Peak
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3L

GN

&)
PR

B i

7

Orthogonal Axis : [X

Test Mode : TX G MODE 2462MHz

115 dBuvim

Vertical

i |
3
e
A
3%
241200 242200 243200 244200 245200 246200 247200 248200 249200 2512.00
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 2461. 1000 54. 90 34.29 89.19 54.00 35.19 AVG No Limit
2 2461. 3000 63. 74 34.29 98. 03 74.00 24.03 Peak No Limit
3 2483. 5000 29. 70 34. 41 64. 11 74.00 -9.89 Peak
4 2483. 5000 17. 85 34. 41 b2.26 54.00 -1.74 AVG
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GN

&)
PR

B i

7

3L

Orthogonal Axis : [X
Test Mode : TX G MODE 2462MHz
Vertical
80 dBuVim
1
2
40 >
0
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4924. 4000 44. 03 H.94 49. 97 74.00 -24.03 Peak
2 % 49250000 32.79 5. 95 38.74 54.00 -16.26 AVG
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3L

GN

&)
PR

B i

7

Orthogonal Axis : [X

Test Mode : TX G MODE 2462MHz

Horizontal

115 dBuVim

-

5 |

k

3%
241200 242200 243200 244200 245200 246200 247200 248200 249200 251200
{MHz)
No. Freq. Egegi ng ggﬁ;ggt zgiiure Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 2460. 2000 65. 72 34. 28 100. 00 74. 00 26. 00 Peak No Limit
2 * 2461. 0000 b6. 88 34. 29 91. 17 54. 00 37. 17 AVG No Limit
3 2483. 5000 30. 08 34.41 64. 49 74. 00 -9.51 Peak
4 2483. 5000 18. 61 34. 41 53. 02 54. 00 -0. 98 AVG
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GN

&)
PR

B i

7

3L

Orthogonal Axis : [X
Test Mode : TX G MODE 2462MHz
Horizontal
80 dBuVim
2
1
40
0
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 4924, 2000 35. 28 H.94 41. 22 54.00 -12.78 AVG
2 4926. 2000 48. 90 5. 95 b4. 85 74.00 -19.15 Peak
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3L

GN

&)
PR

B i

7

Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2412MHz
Vertical
115 dBuVim
i / \
1
X /
2
3%
236200 231200 238200 2392 00 2402 00 241200 2422 00 2432 00 2442 00 2462 00
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2390. 0000 29. 28 33.88 63. 16 74.00 -10.84 Peak
2 2390. 0000 17. 21 33. 88 51. 09 54. 00 -2.91 AVG
3 * 2411.1000 55.79 34. 00 89. 79 54.00 35.79 AVG No Limit
4 2411. 3000 64. 07 34. 00 98. 07 74. 00 24. 07 Peak No Limit
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GN

&)
PR

B i

7

3L

Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2412MHz
Vertical
80 dBuVim
2
40
1
0
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 4822.6000 25. 56 5. 45 31.01 54.00 -22.99 AVG
2 4825. 6000 35. 63 H. 46 41. 09 74.00 -32.91 Peak
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3L

GN

&)
PR

B i

7

Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2412MHz

Horizontal

115 dBuVim

-~

i i T
1
=
2 \
3%
236200 231200 238200 2392 00 2402 00 241200 2422 00 2432 00 2442 00 2462 00
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2390. 0000 33. 46 33. 88 67. 34 74. 00 -6. 66 Peak
2 2390. 0000 19. 44 33. 88 53. 32 54. 00 -0. 68 AVG
3 * 2411. 0000 58. 85 34. 00 92. 856 54. 00 38. 85 AVG No Limit
4 2413. 1000 67. 66 34. 01 101. 67 74.00 27. 67 Peak No Limit
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GN

&)
PR

B i

7

3L

Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2412MHz
Horizontal
80 dBuVim
2
40 X
1
>
0
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 4823.6000 27. 05 5. 45 32.50 54.00 -21.50 AVG
2 4824. 0000 36. 40 5.45 41.85 74.00 -32.15 Peak
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3L

GN

&)
PR

B i

7

Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2437MHz
Vertical
115 dBuVim

-

75 ]
yau
\\
—— \M
3%
238700 239700 2407 00 2417 00 2427 00 2437 00 2447 00 2457 00 2467 00 2487 00
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 2438. 1000 64. 93 34. 15 99. 08 74. 00 25. 08 Peak No Limit
2 * 2438. 1000 56. 40 34.15 90. bb 54. 00 36. bb AVG No Limit
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3L

GN

&)
PR

B i

=
Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2437MHz
Vertical
80 dBuVim
2
40 X
1
4
0
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 4873. 0000 27. 69 5. 69 33. 38 54.00 -20.62 AVG
2 4876. 6000 36. 28 h. 71 41.99 74.00 -32.01 Peak
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GN

&)
PR

B i

7

3L

Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2437MHz
Horizontal
115 dBuVim
X

Y

i ' i
I
3%
238700 239700 2407 00 2417 00 2427 00 2437 00 2447 00 2457 00 2467 00 2487 00
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 2431. 0000 67. 70 34.11 101. 81 74. 00 27.81 Peak No Limit
2 * 2436. 1000 59. 16 34. 14 93. 30 54. 00 39. 30 AVG No Limit
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GN

&)
PR

B i

3L

=
Orthogonal Axis : [X
Test Mode : TX N-20M MODE 2437MHz
Horizontal
80 dBuVim
2
X
40
1
X
0
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 4872.8000 27.98 5. 69 33.67 54.00 -20.33 AVG
2 4873. 0000 38.15 H. 69 43.84 74.00 -30.16 Peak
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Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2462MHz
Vertical
115 dBuVim
2
1
P
[& [ \\1
/ —~ \ ;
\><\\\___
3%
241200 242200 2432 00 2442 00 2452 00 2462 00 247200 2482 00 2492 00 251200
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 2461. 0000 53. 42 34.29 87.71 54.00 33.71 AVG No Limit
2 2462. 4000 63. 02 34. 29 97. 31 74. 00 23. 31 Peak No Limit
3 2483. 5000 30. 08 34. 41 64. 49 74.00 -9.51 Peak
4 2483. b000 17. 50 34. 41 51.91 54. 00 -2.09 AVG
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Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2462MHz
Vertical
80 dBuVim
1
X
40
2
=
0
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 4922. 4000 36. 83 5. 93 42. 76 74. 00 -31. 24 Peak
2 * 4926. 6000 26. 02 .95 31. 97 54. 00 -22.03 AVG
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GN
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Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2462MHz

115 dBuVim

Horizontal

\ %]

i |
/ >
\ 4
.—'—'_'_'_'_" M
3%
241200 242200 243200 244200 245200 246200 247200 246200 249200 2512.00
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 2461. 0000 58. 24 34. 29 92. 53 54. 00 38. 63 AVG No Limit
2 2461. 7000 67. b2 34. 29 101. 81 74. 00 27.81 Peak No Limit
3 2483. 5000 31. 79 34.41 66. 20 74. 00 -7.80 Peak
4 2483. 5000 18. 61 34. 41 53. 02 54. 00 -0. 98 AVG
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Orthogonal Axis : [X

Test Mode : TX N-20M MODE 2462MHz
Horizontal
80 dBuVim
2
X
40
1
e
0
100000 355000 6100.00 8650.00 1120000 1375000 1630000 1885000 2140000 2650000
{MHz)
Reading Correct Measure .- .
No. Freq. Level Factor ment Limit  Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 4925. 2000 27. 34 5. 95 33.29 54.00 -20.71 AVG
2 4926. 6000 38. 61 5. 95 44. 56 74.00 -29.44 Peak
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For Chip antenna

Test Mode : TX B Mode_CHO01/06/11

Frequenc : . : ey
quency 6dB Bandwidth | 99% Occupied BW | Min. Limit Test Result
(MHz) (MHz) (MHz) (kHz)
2412 8.55 13.08 500 Complies
2437 8.10 13.12 500 Complies
2462 9.54 13.08 500 Complies
TX CHO1
® *RBW 100 kHz Delta 1 [T1 ]
*YBW 300 kHz 0.30 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 8.550000000 MHZ
20 Offpet 1 dB OBW 13080000000 MHEHZ
Marker| 1 [T1
—0 0 ABr “
B e
2(.405400000 GHz
:r}-’ Temn 2\_&?‘1 (j};ﬂ]gl -
\)\f/\/ v \'/2.4};3\4\%3 00 GHz
UJ/ N\
[7° =
e Fl
Center 2.412 GHz 2 MHz/ Span 20 MHz
Date: 2.NOV.2016 13:37:00
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TX CHO6

hv =9 [=1=57)
\‘ - 4%5400p00 GHz

T 2 1 OBW
Lo g B ]

)

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.36 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 8.100000000 MH=Z
20 ©offpet 1 4B CBW 13120000000 MH=z
Marker| 1 [T1
1o alio apn|ES
432940000 GH
D1 5.594 dBm [,J\ka }L\’Lj,\/ " T
erm]
= - A ik LT
= a4 o =TT AP vt
\l 2.%320360 00 GHz
1o g\yj Tem] zkyrl OBW]
B \r/ \J -8l 74 dBm
2f. 443 0poo GHz
20
T M
3DB
F-40
50
-s0
70
2
L
-80
Center 2.437 GHz 2 MHz/ Span 20 MH=z
Date: 3.NOV.2016 13:39:43
® *RBW 100 kHz Delta 1 [T1 ]
*VEBW 300 kHz 0.06 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 9.540000000 MHz
20 offpet 1 qB BW 13[.080000p00 MH=z
Marker| 1 [T1
1o _olz1 e |EN
456980000 GH
R WL—’\J‘J\ /"M.J Temp 1| [T1 OBW]
mp
=] S T N Y N
LVL

7057 dB
J)/‘/\/ \.}/ \«/246\% 0o GHI;]
| 204

F-60

70

F2
F1l
—-80

3DB

Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 23.NOV.2016 13:41:48
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Test Mode: TX G Mode CHO01/06/11

*ALT 30 dB

*VBW 300 kHz
SWT 2.5 ms 15

Frequency | ggB Bandwidth | 99% Occupied BW | Min.Limit | o
(MHz) (MHz) (MHz) (kHz)
2412 15.49 16.36 500 Complies
2437 14.79 16.36 500 Complies
2462 14.84 16.36 500 Complies
TX CHO1
“EBW 100 kEz Delta 1 [T1 )

-0.12 dB
-489500000 MHZ

OBW 16
Marker

360000000 MHZ

1 [Ty
oo apy|EN

D1 0 1970 AR

2
Temp 1

404100000 GHz

B | v

5
0

[Tl CBW]
jomen cEz

MWL b st -

Temp 2

[TT |

-1

- 5 dBm
-4201400Q0 GHz

!

Tl
-80

F2

Date:

Center 2.412 GHz

3.NOV.2016

13:43:59

2 MHzZ/

Span 20 MHz
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TX CHO6

@ *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.11 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 14.789563000 MHz
20 Offget 1 gB OBW 16[.360000000 MHz
Marker| 1 [T
10 54 _cmw|EN
2. 429700037 GHz
n Temp 1| [T1 OBW]
= | D1|1.6 HBm " L
B T B | LvL
@Edb}vlkm;»ﬂkmm v [ AWl AL st Lo on
4‘4‘4%%& H W Yo b el %J S
T
10 ?’ emp 2| [T1
6lls aBm
2|. 445160 GHz
id 1,
|- z0 ¥
3DB
|- 40
|- S0
|- 50
|- 70
F2
Fl
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Date: 3.NOV.2016 13:46:11
® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.52 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 14.839800000 MHz
20 Offpet 1 4B OBW 16[.360000p00 MHz
Marker| 1 [T1
10 —clcg App “
2|.454420p00 GHz
m T e 1
P [T1|OBW]
=) PP R U
- LVL
L
Lﬂwﬁnﬁw FAMA mnﬂAN@-h%.53 0000 GHz
[

\J Temp 2

T
PP
-7ky2 dBm
21470160000 GHz
|- z0

|—-40

|- 60

|70
F2

Fl
-80

Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 3.NOV.2016 13:48:45
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Test Mode : TX N-20MHz Mode_CHO01/06/11

Frequency 6dB Bandwidth | 99% Occupied BW | Min.Limit | L o
(MHz) (MHz) (MHz) (kHz)
2412 15.14 17.52 500 Complies
2437 16.12 17.52 500 Complies
2462 17.07 17.56 500 Complies
TX CHO1
® *RBW 100 kHz Delta 1 [T1 ]
*WBW 300 kHz -0.5¢6 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 15.139963000 MHzZ
zo Offyet 1 ¢B CBW 17.520000000 MH=Z
Marker| 1 [T1
10 = 0 dBrn “
2|.404440p37 GHz
1 1.693 dBm . " Temp 1| [T1 _B’\T]
D e AR et
—46L52 \dBm
2420740000 |GH=Z
T 2
Cienter 2.412 GHz 2 MHz/ Span 20 MHz

Date:

3.NOV.2016

13:50:32
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TX CHO6

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 1.85 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 16.119550000 MHZ
20 Offpet 1 ¢B OBW 17520000000 MH=z

Marker| 1l [T1
., lelon cea|Em

21.428440400 GHz
D1 1.169 dB . Temp 1| [T1 gBW]

I3 H;AJJ\/Y’@A/}MMMW'\LFWNAHAW LT Y O il

v
v Temp 2| [T1 \]gﬁ

Jel 83 aEm
2[.445740p00 |GHZ
-2

i

B

3DB
|-a0
|-50
|--60
70
Fz
Fl
-80
Center 2.437 GHz 2 MHzZ/ Span 20 MHz
Date: 3.NOV.2016 13:54:28
® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.03 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 17.069600000 MHZ
20 Offpet 1 4B OBW 17.560000pC0 MH=z
Marker| 1 [T1
10 T | A |
L Px 2453340400 GHz
m . D1 1'7i5 ABra . L . Temo 1| [T1 OBW]
i T -7 OB Ly
sty Ay AN PRI YT A
1o \J Temp 2| [T1 E%
B -5[d49|dEm
20470760000 \GHZ
2o \\J\J
|30
3DB
|40
|-50
|- 60
|70
Fz
Fl
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 3.NOV.2016 13:56:04

Report No.: BTL-FICP-1-1504C213B Page 133 of 192



3L

For Dipole antenna

Test Mode : TX B Mode_ CHO01/06/11

Ref 20 dBm

ALt 30 deB

*VBW 300 kHz
SWT 2.5 m=s

Frequency 6dB Bandwidth | 99% Occupied BW | Min. Limit Test Result
(MHz) (MHz) (MHz) (kHz)
2412 8.58 13.24 500 Complies
2437 8.12 12.72 500 Complies
2462 8.02 12.72 500 Complies
TX CHO1
“RBW 100 kE: Delta 1 (1 |

—-0.27 dB

8.580000000 MH=z

Date:

20 Offpet 1 d¢B BW 13|.240000p00 MH=zZ
Marker| 1 [T1
|10 olag e |EN
D1 6.318 dBm 407940000 GH
Te 1| [T1 OBW
o ren o g p |y e ]
= \) A =I1}{20 9Bm|LvL
2 4@5320 00 GHz
10 I}b} Tem; 2)&@“1 OBYW]
\,\( ‘\J —9l24 dBm
2(.418 0po00 GHz
;:J‘/!' N
S, »'\)\‘L
3DB
|40
|50
|50
70
F2
L
-80
Center 2.412 GHz 2 MHzZ/ Span 20 MHz
3.NOV.2016 10:28:08
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TX CHO6

® “RBW 100 kHz Delta 1 [T1 ]
*YBW 300 kHz -0.78 dB
Ref 20 dBm *Att 30 dB SWT 2.5 me 8.119375000 MHZz
20 Offpet 1 @B CBW 12|.720000p00 MHz
Marker| 1 [T1
Lio 1 e | & |
D1 6.62R2 dBm 4 4 S—GH
=D |, I ,\_AJMM"J\ ML“ Ay [Teme 1l [T1 0B
\ =St 17 oBm|Lyvn
2. 430600p00 GHz

)

T
P}\, Tem] 1 OBW]
10

\/J \j -5l7% daem
2| 4435g0p00 GH=z

)
3DB
40
|50
l-€0
70
2
L
-80
Center 2.437 GHz 2 MHz/ Span 20 MH=z
Date: 3.NOV.2016 10:30:08B
® *RBW 100 kHz Delta 1 [T1 ]
*VEBW 300 kHz 0.34 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 8.019600000 MHZ
20 offpet 1 qB CBW 12720000000 MH=z
Marker| 1 [T1
1o 0l o7 ape|ES
D1 7.07 dB d RO GH
L WM Mﬁ” A gy freme 1| (T2 omp
R | D2 1.07 dBnf A \ |/ A
\ ] =OF 54 dBW|Lvn

2] 5560p00 GH:
ﬁ;}]‘, Term 2}\%%1 OBW] :

e W\ W -8l 55 dBm
2l aeBygopoo Gz

F-60

70

—-80

Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 23.NOV.2016 10:31:43
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Test Mode: TX G Mode CH01/06/11
Frequency | gdB Bandwidth | 99% Occupied BW | Min.Limit | o
(MHz) (MHz) (MHz) (kHz)
2412 15.10 16.32 500 Complies
2437 15.07 16.32 500 Complies
2462 14.46 16.32 500 Complies
TX CHO1
® *RBW 100 kHz Delta 1 [T1 ]

-80

Ref 20 <Bm “Att 30 dB SWT 2.5 ms 15.099963000 MHz
20 offpde 1 B OBW 16[.320000p00 MHZ
Marker| 1 [T
10 13l oy g |ES
2|.404430p37 oH
‘ T [ ir1 dein ’
erm]
= ) il Falihist L — —r—
E LVL
gt MMWAWM’M MMA/\M!\A_. agse ol cue
ﬂ Temp 2| [T %

17+l dBm
420140040 GHz

|

s

Fl

F2

Date:

3.NOV.201l6

Center 2.412 GHz

10:37:08

2 MHz/

Span 20 MHz

Report No.: BTL-FICP-1-1504C213B

Page 136 of 192



3L

w
Bl
B

e

WY

TX CHO6

Date: 3.NOV.2016

10:47:01

@ *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.65 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 15.069963000 MHZ
20 Offpgt AR CBW 16320000000 MH=z
Marker| 1 [T
10 SEBm
o 21429420037 GHz
Temp 1| [T1 ¢BW]
m imt Il 11 JdB v =T
TILM\“!MMMM e N T T T
\ Temp 2| [T ]
|10
7 3 dBm
2[- 445160 0 GHz
- z0- \;\‘\
| 2o \q
|40
|- =0
|- o0
|70
F2
Fl
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Date: 3.NOV.2016 10:45:19
® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.42 4B
Ref 20 dBm *Rtt 30 dB SWT 2.5 ms 14.460000000 MHZ
20 Offpet AB COBPW 16[.320000p00 MH=z
Marker| 1 [T1
10 il 62 B
2[- 455040000 GHz
L _£4 D1 3.208 dBm SRS R o
& |, N y 4 L At VUAU\-\ ¥ 3 A drtos—mm
T[T X LT TN A LA 1, A sl i
2| 0 GHz
10 Temp 2| [T1 OB
T4L 89 dBm
2.4701¢0 GHz
|- zo0
|- 40
|- 50
|- 0
|70
F2
Fl
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz

LVL

LVL
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Test Mode : TX N-20MHz Mode_CHO01/06/11

Frequency 6dB Bandwidth | 99% Occupied BW | Min. Limit Test Result
(MHz) (MHz) (MHz) (kHz)
2412 15.11 17.52 500 Complies
2437 15.76 17.52 500 Complies
2462 15.06 17.48 500 Complies
TX CHO1
® *RBW 100 kHz Delta 1 [T1 ]
zo0 Offspet 1 ¢B ;kaiz.i2?2]o 00 MHzZ
1o gl g0 g |EN
I - f'??ig}iv? -
T1 nk]‘\f\ AA P I,l;l 2'k032 0po 2z
ok A £ e T

./

2|

18k 27)dBm
4207¢0D00 |GHZ

10

\

F—40

..

50

-0

70

—-80

F1l

F2

Center 2.412 GHz

Date: 3.NOV.20lc 10:48:59

2 MHz/

Span 20 MHz
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t
N0\ # 4
1)) rx
W z

Ref 20 dBm

TX CHO6

*RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 2.48 dB
*Att 30 dB SWT 2.5 me 15.759172000 MHz

20 Offipet 1 ¢B

OBW 17|.520000p00 MHz
Marker| 1l [T1

dalor aes|EM

21.428840B00 GHz

Temp 1| [T1 gBW]
B ¥ L

|10
B | D1 0.6201
71}
vl { ﬂm pt
TN}

@MMB&'&\MM f\LMN‘/'“JLur\A J\J\Mﬂ’\&Z'\AAIEQ_ ég{(%ﬂz

OB 1,71

V L
Temp 2 [TIV\{’_

35 |dBm
2.4457¢00D00 |GHZ

o

3DB
|- a0
|- 50
|60
|70
Fz
F1
-80
Center 2.437 GHz 2 MHzZ/ Span 20 MHz
Date: 3.NOV.2016 10:51:45
® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.01 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 15.059963000 MHz
20 Offpet 1 4B OBW 17.480000p00 MH=z
Marker| 1 [T]
|0 1300 qen|EN
2(.454490037 GHz
Temp 1| [T1 OBW
6 dBm ¥ i [ !
/*\/V\/‘.I\A FOFe5 OBM|Lvn
EL\W..'MV‘\ roe a5 32 4o o e
) o Ay

8L 33| dBm
2.470720000 |GH=Z

|40

|- 50

Date: 3.NOV.2016 1

|- 60
|70
F2
Fl
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz

0:53:31
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ATTACHMENT F - MAXIMUM CONDUCTED OUTPUT POWER
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N\ =g
For Chip antenna
Test Mode :TX B Mode CHO01/06/11

Frequency Conducted Conducted Max. Limit Max. Limit S—_
(MHz) Power (dBm) Power (W) (dBm) (W)
2412 18.25 0.07 30.00 1.00 Complies
2437 18.33 0.07 30.00 1.00 Complies
2462 18.69 0.07 30.00 1.00 Complies

Test Mode :TX G Mode_CHO01/06/11

Frequency Conducted Conducted Max. Limit Max. Limit Result
(MH2z) Power (dBm) Power (W) (dBm) (W)
2412 19.26 0.08 30.00 1.00 Complies
2437 19.96 0.10 30.00 1.00 Complies
2462 19.44 0.09 30.00 1.00 Complies

Test Mode :TX N20 Mode_CHO01/06/11

Frequency Conducted Conducted Max. Limit Max. Limit Result
(MHz) Power (dBm) Power (W) (dBm) (W)
2412 19.08 0.08 30.00 1.00 Complies
2437 19.17 0.08 30.00 1.00 Complies
2462 19.49 0.09 30.00 1.00 Complies
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For Dipole antenna
Test Mode :TX B Mode CHO01/06/11
Frequency Conducted Conducted Max. Limit Max. Limit S—_
(MHz) Power (dBm) Power (W) (dBm) (W)
2412 19.51 0.09 30.00 1.00 Complies
2437 19.67 0.09 30.00 1.00 Complies
2462 19.42 0.09 30.00 1.00 Complies
Test Mode :TX G Mode_CHO01/06/11

Frequency Conducted Conducted Max. Limit Max. Limit Result
(MH2z) Power (dBm) Power (W) (dBm) (W)
2412 20.01 0.10 30.00 1.00 Complies
2437 22.13 0.16 30.00 1.00 Complies
2462 20.29 0.11 30.00 1.00 Complies

Test Mode :TX N20 Mode_CHO01/06/11

Frequency Conducted Conducted Max. Limit Max. Limit Result
(MHz) Power (dBm) Power (W) (dBm) (W)
2412 18.93 0.08 30.00 1.00 Complies
2437 20.99 0.13 30.00 1.00 Complies
2462 20.18 0.10 30.00 1.00 Complies
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ATTACHMENT G - ANTENNA CONDUCTED SPURIOUS
EMISSION
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For Chip antenna

Test Mode : |TX B Mode

TX B mode CHO1

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -35.12 dBm
Ref 20 dBm *Att 30 dB SWT 10 ms 2.397000000 GHz
20 offset 1 ¢iB Markler| 1 [T1
5(39 dBm
1o g13200p00 coz|EM

Marker| 2 [T1

D1 5.39 dBm

Mar k|

10

D2 -[l4.¢1 dBm

-40 fu
R ; . - w.um)\;,)‘

60

F2
Fl
-80
Start 2.323 GHz 10 MH=z/ Stop 2.423 GHz
Date: 3.NOV.2016 13:37:38
TX B mode CH11
® *RBW 100 kHz Marker 4 [T1 ]
*WBW 300 kHz -48.09 dBm
Ref 20 dBm *ALt 30 dB SWT 10 ms 2.486400000 GHz
20 Offpet 1 4B Marker| 1 [T1
5180 dBm
1o - gc0goopon cuz|EM
DY 5.804 dBm Marker| 2 [T1
-50L 05 dBm
[v2E|
A OTUPU0 GEZ |Lve
Marker| 3 [T1
-49L 61 dBm
20500000000 GH=z
(B
3DB
]
4
L s A )

F2
Fl

-80

Start 2.448 GHz 10 MHz/ Stop 2.548 GHz

Date: 3.NOV.2016 13:42:25
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TX B mode CHO1 (10 Harmonic of the frequency)

*REW 100 kHz
*VBW 300 kHz

Marker 2 [T1 ]
-46.32 dBm

Ref 20 dBm *Att 30 dB SWT 300 ms 671.520000000 MHz
20 offset 1 ¢B
Lo [ = |
&=z |,
LYL
10
D1 -15.[7 dBe
F-20
30
3DB
40
2
5 lTu LA bk A at A PN P
VAV ST Norvde o ol W R I U o oy
60
70
-80
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 3.NOV.2016 13:37:14
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz —-44.44 dBm
Ref 20 dBm *Att 30 dB SWT 1.2 s 14.088000000 GHz
20 Offypet 1 4B
1o & |
B |,
B LYL
F-10
D1 -15.[7 dB
20
30
3DB
40 T
m»vn\/" A Al L s Al } ! |Vlﬂm
60
F-70
-80
Start 3 GHz 1.2 GHz/ Steop 15 GHz
Date: 3.NOV.2016 13:37:22
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*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz —-42.96 dBm
Ref 20 dBm *Att 30 dB SWT 1.15 = 26.247000000 GHz
20 OQffpet 1 ¢B
1o [ 2 ]
o VL
-10

D1 -15.[7 dB:
-20
30
3DB

| 40 .
Wwwwwaw
60
70
-80

Start 15 GHz 1.15 GHz/ Stop 26.5 GHz

Date: 3.NOV.2016 13:37:30

TX B mode CHO6 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 1]

*VBW 300 kHz -45.48 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 695.280000000 MHzZ
20 Offpet 1 4B
1o [ 2]
0 LVL
10
D1 -14.49 dBm
F-20
30
3DB
-40
2
AT S P I A O
Mg Sl WAV g oV PRV ST Pyt AT s e e
-0
70
-80
Start 30 MH=z 297 MHzZ/ Stop 3 GHz

Date: 3.NOV.2016 13:39:57
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*RBW 100 kH=z
*VBW 300 kHz

Marker 1 [T1 1]
-45.05 dBm

Ref 20 dBm *Att 30 dB SWT 1.2 s 13.656000000 GHz
20 Offpet 1 4B
F10
-0
10
D1 -14.49 dBm
F-20
30
-40
1
LA A Ten STl v R R S ) oA
-0
70
-80
Start 3 GHz 1.2 GHz/ Stocp 15 GHz
Date: 3.NOV.2016 13:40:05

*RBW 100 kHz Marker 1 [T1 ]

*YBW 300 kHz -42.32 dBm
Ref 20 4dBm *Att 30 dB SWT 1.15 s 26.178000000 GH=z
20 Offpet 1 4B
1o
0
10

D1 -14.449 dBm

R Pt

-0

-80

Start 15 GHz

Date: 3.NOV.2016

13:40:14

1.15 GHz/

Stop 26.5 GHz
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TX B mode CH11 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz —-45.24 dBm

Ref 20 <dBm *Att 30 dB SWT 300 ms 724.580000000 MHZ

20 Offpet 1 ¢B

Lo [ ]
&= |,
LVL

-10

D1 -13.[64 dBm

20

3DB
F-40
2
2l I Tl N A PR ) Ik PPN LI THIY ) A
R A S e Y VARG WY A S
60
70
-80
Start 30 MH=z 297 MHz/ Stop 3 GHz
Date: 3.NOV.2016 13:42:01
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.85 dBm
Ref 20 dBm *Att 30 dB SWT 1.2 s 13.680000000 GHz
20 Qffpet 1 4B
Lo [ = |
B |,
LVL
10
D1 -13.[64 dBm
F-20
30
3DB
40
1
by Aot Do s N . L e
WAty M=t M A WWM
60
70
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz

Date: 3.NOV.2016 13:42:09
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*RBW 100 kH=z
*VBW 300 kHz

Marker 1 [T1 ]
-42.97 dBm

F-20

Ref 20 dBm *Att 30 dB SWT 1.15 = 26.332000000 GHz
20 Offset 1 aB
10
.
B |,
10
D1 -13.64 dBm

40

Start 15 GHz

Date: 3.NOV.2016

13:42:17

1.15 GHz/

Stop 26.5 GHz
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Test Mode :

TX G Mode

TX G mode CHO1

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz —30.03 dBm
Ref 20 dBm *Att 30 dB SWT 10 ms 2.39%200000 GH=z
20 Offset 1 ¢B Marker| 1 [T1
—-1117 dBm
L10 410800000 GH
Marker| 2 [T1
[ 312 75 dB:
- I
= |, B e e
Marker
10 —-43147 1
2[{3s0000po0 GTZ
=20 D7 —ZT- 169 {Bm !
: \‘
30 ¥
|40 U}
|- N N PPN M'vv‘}
AT NI TE e T T W
60
70
F2
Fl

Start 2.323 GHz

10 MH=z/

Stop 2.423 GHz

LVL

LVL

Date: 3.NOV.2016 13:44:36
TX G mode CH11
® “RBW 100 kHz Marker 4 [T1 ]
*YBW 300 kHz -41.95 dBm
Ref 20 dBm *Att 30 dB SWT 10 ms 2.484200000 GHz
20 Offset 1 B Marker| 1 [T1
0L25 dBm
1o 463200000 GH
) Marker| 2 [Ti3 -
- m
vrEy] n1 ¥ ocl A
BE UUpUU GHZ
—’JV“-RL‘,L Marker| 3 [T1
1 -491 386 dBm
‘ l 2|.500000p00 GEHZ
— inl =[] 5 dEm
-40 4
. AV N \ |
R rwe, PYNEWY Py
I-s0
70
F2
Fl
-80
Start 2.448 GHz 10 MHz/ Stop 2.548 GHz
Date: 3.NOV.2016 13:49:23
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TX G mode CHO1 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz —48.40 dBm

Ref 20 dBm *Att 30 dB SWT 300 ms 2.263440000 GHz
20 Offset 1 @B
1o [ 2 ]
B |,
LVL
-10
=20 DT 2T B
30
3DB
-40
7 L
1 1L ) Ak A LLL o) ) ] ny A d AY A
AR Ay S RAPE PR = R e 1T
|60
-70
-80
Start 30 MH=z 297 MHz/ Stop 3 GHz
Date: 3.NOV.2016 13:44:12
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz —-45.58 dBm
Ref 20 dBm *att 30 dB SWT 1.2 s 14.784000000 GHz
20 Offfet 1 diB
10 [ 2 ]
Em |,
LVL
10
[-20 TT —ZI.T o
-z0
3DB

g " paly

-0

Start 3 GHz

Date: 3.NOV.2016 13:44:20

1.2 GHz/ Stop 15 GHz
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*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -43.27 dBm
Ref 20 dBm *Att 30 dB SWT 1.15 s 20.543000000 GHz
20 Offyet 1 @B
1o [ 2 |
&ED |,
LVL
-10
[-20 TT —ZI.T o
30
3DB
I-40 T
WWMW WAt NN
-0
70
-80
Start 15 GHz 1.15 GHz/ Stop 26.5 GHz
Date: 3.NOV.2016 13:44:28

TX G mode CHO6 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 1]

*VBW 300 kHz -48.39 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 1.057620000 GHz
20 Offpet 1 4B
|10 e
B |,
LVL
-10
— D1 -19.532 dPm
30
3DB
-40
T \
| 4 aclk LT ! . P PR VR YO O I W 1 B
A TS N FUANAT e 4 1 e p i g A G g b gt oy
-0
70
-80
Start 30 MH=z 297 MHzZ/ Stop 3 GHz
Date: 3.NOV.2016 13:46:25
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*RBW 100 kH=z
*VBW 300 kHz

Marker 1 [T1 1]
-45.15 dBm

Ref 20 dBm *Att 30 dB SWT 1.2 s 13.9%2000000 GHz
20 Offpet 1 4B
1o [ 2]
== |,
LVL
-10
- D1 -19.532 dBm
30
3DB
40
1
L Lot soch Motk byt 4 ARl Wﬂw
a4 A AP LB oy A
&0
70
-80
Start 3 GHz 1.2 GHz/ Stocp 15 GHz
Date: 3.NOV.2016 13:46:33
® *RBW 100 kHz Marker 1 [T1 ]
*YBW 300 kHz -43.62 dBm
Ref 20 4dBm *Att 30 dB SWT 1.15 s 24.867000000 GH=z
20 Offpet 1 4B
Lio [ A ]
[ 2= I S
LVL
10
- D1 -19.532 dBm
30
3DB
40 -
P L AP Y
-60
70
-80
Start 15 GHz 1.15 GHz/ Stop 26.5 GHz
Date: 3.NOV.2016 13:46:41
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Ref 20 <dBm *Att 30 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 300 ms

Marker 2

2.3

[T1 ]
-47.97 dBm
58480000 GHz

20 Offpet 1 ¢B

10

-10

D1 -22./19 dBm

20

-40

[

| A Lhorhhoia La 3 \
SRR S NV BT N Trn 25 T VAT ey o NP A Ay

N
Sy

60

Start 30 MHz 297

Date: 3.NOV.2016 13:48:59

MHz/

Stop 3 GHz

Date: 3.NOV.2016 13:49:07

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.07 dBm
Ref 20 dBm *Att 30 dB SWT 1.2 s 14.136000000 GHz
20 Offpet 1 gB
1o
Em |,
-10
-20
D1 -22.19 dBm
30
40
1
A ! P VY T T Ano by ) 1 | pfwl\kl’\/bvf
N R U =y WA [ AU e vl
€0
70
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz

TX G mode CH11 (10 Harmonic of the frequency)
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*RBW 100 kH=z
*VBW 300 kHz

Marker 1 [T1 ]
-43.67 dBm

Ref 20 dBm *Att 30 dB SWT 1.15 = 26.477000000 GHz
20 Offset 1 aB
10
T
& |,
l-10
l-z0
D1 —-22.[19 dBm

40

Start 15 GHz

Date: 3.NOV.2016

13:49:15

1.15 GHz/

Stop 26.5 GHz
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Test Mode :

TX N-20M Mode

TX HT20 mode CHO1

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz —-29.81 dBm
Ref 20 dBm *Att 30 dB SWT 10 ms 2.398400000 GHz
20 Offset 1 ¢iB Marker| 1 [T1
0L57 dBm
1o 405200000 GH
Marker| 2 [T1
1 -30026 dBm
m,u D1 0.574 4 avuuuuunz
Markler 1
—-431 95
10
2[.350000po0 GxT
o N2 -[19.426 HEm
: \u
30
_5 4 ] ) ).l PIL)
(A NI
60
70
F2
Fl
-80
Start 2.323 GHz 10 MH=z/ Stop 2.423 GHz
Date: 3.NOV.2016 13:51:10
TX HT20 mode CH11
® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -36.09 dBm
Ref 20 dBm *ALt 30 dB SWT 10 ms 2.483500000 GHz
20 Offset 1 ¢iB Marker| 1 [T1
2140 dBm
10 463200000 GH
1 Marker| 2 [T1
Fre) D1 {.401 dBm e L
o Hi t A TUPUT 5EZ
MW Marker| 3 [T1
1 -49146 dBm
20500000000 GH=z

'l D2 —17.59% OB

l-40 “\UM

70

F2
Fl
-80

Start 2.448 GHz 10 MHz/

Date: 3.NOV.2016 13:56:42

Stop 2.548 GHz

LVL

LVL
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*RBW 100 kHz
*VBW 300 kHz

TX HT20 mode CHO1 (10 Harmonic of the frequency)

Marker 2 [T1 ]
-47.91 dBm

Date: 3.NOV.2016 13:50:54

Ref 20 dBm *Att 30 dB SWT 300 ms 1.550640000 GHz
20 Offpet 1 ¢B
1o [ = |
=
LVL
-10
i} 10 158 g8
30
3DB
-40
T L
1 0 A B s g Pl b ods it Y Jgh } 1, ah - Nl M
60
70
-80
Start 30 MH=z 297 MHz/ Stop 3 GHz
Date: 3.NOV.2016 13:50:46
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.01 dBm
Ref 20 dBm *Att 30 dB SWT 1.2 s 13.568000000 GHz
20 Qffpet 1 4B
Lo [ = |
=
LVL
10
I an
30
3DB
40
1
P NN N a1 " M \ L \ I”M
el 47T VASAUANA L W T e it AL RS
-0
70
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz
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*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -43.63 dBm
Ref 20 dBm *Att 30 dB SWT 1.15 = 26.408000000 GHz
20 Qffpet 1 4B
Lo [ = |
I LVL
-10

D1 o an
30
3DB

70

-80

Date:

Start 15 GHz 1.15 GHz/ Stop 26.5 GHz

3.

NOV.2016 13:51:02

TX HT20 mode CHO6 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 1]

*VBW 300 kHz -47.32 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 2.328780000 GH=z
20 Offpet 1 4B
|10 e
9 LVL
-10
— D1 -18.70 dBm
I-30
3DB
I-a0
2
Ak 2l o Lotk ah g ol LP ook
Kot rapo o AR AR~ vonf Whraditreicotry
|-e0
-0
-80

Date:

Start 30 MH=z 297 MHzZ/ Stop 3 GHz

3.NOV.201e 13:54:42

Report No.: BTL-FICP-1-1504C213B

Page 158 of 192



w
Bl
B

e

WY
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® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.03 dEm

Ref 20 dBm *Att 30 dB SWT 1.2 s 14.160000000 GHz

20 Offpet 1 4B

Lo [~ ]
B |,

10

e D1 -18.79 dBm

3DB
I-a0
1
W%ﬁw¢ il | A N T | \ Jwiuwﬂ
PSR o g ARy
|-e0
70
-80
Start 3 GHz 1.2 GHz/ Stocp 15 GHz
Date: 3.NOV.2016 13:54:50
® *RBW 100 kHz Marker 1 [T1 ]
*WBW 300 kHz -41.53 dBm
Ref 20 dBm *Att 30 dB SWT 1.15 = 24.775000000 GHz
20 Offpet 1 4B
1o [ 2]
=g |,
LVL
-10
— D1 -18.[79 dBm
20
3DB

-0

-80

Start 15 GHz 1.15 GHz/ Stop 26.5 GHz

Date: 3.NOV.2016 13:54:58
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TX HT20 mode CH11 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz —-48.09 dBm

Ref 20 <dBm *Att 30 dB SWT 300 ms 1.681320000 GHz

20 Offpet 1 ¢B

10 e
B |,
VL
10
=20 T =L dEm
I-z0
\ 3pB
-a0

| ETI
VALY Tl B L o

!

[S]
L —
-

LT s S v Sy VS e S T N

60

Start 30 MH=z 297 MHz/ Stop 3 GHz

Date: 3.NOV.2016 13:56:18

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.32 dBm
Ref 20 dBm *Att 30 dB SWT 1.2 s 14.016000000 GHz
20 Offpet 1 gB
1o [ 2 |
B |,
LVL
-—10
=20 DT — L7 L BT
30
3DB
40
1
b A PN R A . WM
S vV sy APy B D WA
€0
70
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz

Date: 3.NOV.2016 13:56:26
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Ref 20 dBm ATt

*RBW 100 kH=z
*VBW 300 kHz

30 dB SWT 1.15 =

Marker 1 [T1 ]
-42.40 dBm
26.270000000 GHz

20 Qffpet 1 4B

.

-—10

=20

oI —Z0.[7 LT cBm

Start 15 GHz

Date: 3.NOV.2016 13:56:34

1.15 GHz/

Stop 26.5 GHz

Report No.: BTL-FICP-1-1504C213B

Page 161 of 192



3L

W
43
5 7y e

f
<=
B R

For Dipole antenna

Test Mode :

TX B Mode

TX B mode CHO1

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz —-32.24 dBm
Ref 20 dBm *Att 30 dB SWT 10 ms 2.398600000 GHz
20 Offset 1 4B Marker| 1 [T1
5158 dBm
10 411600000 CH
D1 5.577 4B Markler| 2 [Tl
MF dBm
BT |, N
- AUUUpu GHZ
Marker| 3,/[T1
10 |1 47144 1
2.{5110000 oo WE=
D2 —-[14.423 {Bm .r \
20 \
| 20 4 J
)
40 \m
4
Lo 1 Ll n n.,A..I\M\/(
ol AT /T YT
60
70
F2
Fl
-80
Start 2.323 GHz 10 MH=z/ Stop 2.423 GHz
Date: 3.NOV.2016 10:283:46
TX B mode CH11
® *RBW 100 kHz Marker 4 [T1 ]
*WBW 300 kHz -45.96 dBm
Ref 20 dBm *ALt 30 dB SWT 10 ms 2.488600000 GHz
20 Offpet 1 4B Marker| 1 [T1
6L 07 dBm
10 T Ade0400000 cH
DY 6.068 dBm Marker [T1
,“[q —49/24 &Bm
& |, \
u BE oUpoUU GHZ
Marker| 3 [T1
10 i -51141 dEm
er 2|.500000p00 GHz
J D2 -A3.932 dB
20 \
|- wx\l’
-40 J \
U«\ :
l-50 gy " 4 ]
Wy IR R
50
70
F2
Fl
-80
Start 2.448 GHz 10 MHz/ Stop 2.548 GHz

Date: 3.NOV.2016 10:32

=21

LVL

LVL
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TX B mode CHO1 (10 Harmonic of the frequency)

® “REW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -45.79 dEm

Ref 20 dBm *Att 30 dB SWT 300 ms 671.520000000 MH=z

20 Offset 1 ¢B

L =
B |,
LVL

D1 -15.17 dBm

F-20

3DB
-40
2
" " I bl N s PR IR Y I )
PR AT PSS El e Lid et v P
-0
70
-80
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 3.NOV.2016 10:28:22
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz —-45.34 dBm
Ref 20 dBm *Att 30 dB SWT 1.2 s 14.616000000 GHz
20 Offypet 1 4B
1o & |
IEW| o
B LYL
F-10
D1l -15.117 dBm
20
30
3DB

70

-80

Start 3 GHz 1.2 GHz/ Steop 15 GHz

Date: 3.NOV.2016 10:23:30
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*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -43.0%8 dBm
Ref 20 dBm *Att 30 dB SWT 1.15 = 26.063000000 GHz
20 Qffpet 1 4B
Lo [ = |
I LVL
-10

D1 -15.[17 dBm
20
30
3DB

70

-80

Date:

Sstart 1

5 GHz 1.15 GHz/ Stop 26.5 GHz

3.NOV.201le 10:28:38

TX B mode CHO6 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 1]

Date:

*VBW 300 kHz -44.15 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 695.280000000 MHzZ
20 Offpet 1 4B
|10 e
o LVL
-10

D1 -15.[01 dBm
-z0
30
3pB

40 =
_ I b g A A otk et RN B N N
A STy e S e i S v e Tt B e
|50
70
-80
Start 30 MH=z 297 MHzZ/ Stop 3 GHz

3.NOV.201le 10:30:22
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*RBW 100 kH=z
*VBW 300 kHz

Marker 1 [T1 1]
-46.12 dBm

Ref 20 dBm *Att 30 dB SWT 1.2 s 13.8%6000000 GHz
20 Offpet 1 4B
10
=
10
D1 -15.[01 dBm
-20
30
40
1
Ak | 'y il ] P ) 3y
Rkt A - rAPbo NX‘MM#
R e T a1 ROAI Ryt
&0
70
-80
Start 3 GHz 1.2 GHz/ Stocp 15 GHz
Date: 3.NOV.2016 10:30:30

*RBW 100 kHz Marker 1 [T1 ]

*YBW 300 kHz -43.60 dBm
Ref 20 4dBm *Att 30 dB SWT 1.15 s 26.477000000 GH=z
20 Offpet 1 4B
1o
0
10

D1 -15./01 <Bm

-0

-80

Start 15 GHz

Date: 3.NOV.2016

10:30:38

1.15 GHz/

Stop 26.5 GHz
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TX B mode CH11 (10 Harmonic of the frequency)

Ref 20 <dBm

*Att 30 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 300 ms

Marker 2 [T1 ]
-43.14 dBm
724.580000000 MHZ

Date:

20 Offpet 1 ¢B
1o [ = |
I LVL
-10
D1 -14.49 dBm

20
30

3DB
-40 L

59 WUL\‘lth",ﬁIw 3 nwupn‘“_,nl T, SRR A A U\i‘l' A UM A
60
70
-80
Start 30 MH=z 297 MHz/ Stop 3 GHz
Date: 3.NOV.2016 10:31:57
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.48 dBm
Ref 20 dBm *Att 30 dB SWT 1.2 s 14.552000000 GHz
20 Qffpet 1 4B
Lo [ = |
I LVL
10
D1 -14.49 dBm

F-20
30

3DB
40

i
W\(,‘.“' , NITIY BT T 11 I " MMMUI

AP T Ay W Rl Y T WA ALY

-0
70
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz
3.NOV.2016 10:32:006

Report No.: BTL-FICP-1-1504C213B

Page 166 of 192



3L

e

2NN
©e
]

Ref 20 dBm *Att 30

*RBW 100 kH=z
*VBW 300 kHz

dB SWT 1.15 =

Marker 1 [T1 ]
-43.68 dBm
26.335000000 GHz

20 Qffpet 1 4B

L =
.
B |,
LVL
10
D1 -14.49 dBme
-20
30
3DB

Start 15 GHz

Date: 3.NOV.2016 10:32:14

1.15 GHz/

Stop 26.5 GHz
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Test Mode :

TX G Mode

®

Date:

Date

TX G mode CHO1

*RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz —-33.14 dBm
Ref 20 dBm *Att 30 dB SWT 10 ms 2.39%000000 GH=z
20 Offset 1 qiB Markler| 1 [T1
0145 dBm
Lo g1za00pon cue|EN
Marker| 2 [T1
-39[l25 dBm
Lo N1 0.453 de . 2
CAOPUGUIWT) SHZ | 1y
Markler
10 —-411685 1
21390000 00 GTZ
o N2 -[19.547 HRm
| 20 4 \
M3ng
40 ¥
| =d k)“k 1 3 LI M IfﬂAﬂﬂ”ﬂﬂ
60
70
F2
Fl
-80
Start 2.323 GHz 10 MH=z/ Stop 2.423 GHz
3.NOV.2016 10:37:46
TX G mode CH11
*RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -31.78 dBm
Ref 20 dBm *ALt 30 dB SWT 10 ms 2.484000000 GHz
20 Offset 1 ¢iB Marker| 1 [T1
1t98 dBm
Lo gessa0pon cue|EN
i Marker| 2 [T1
5L 1-978 <Em =33123 dBm
= 1u1r~ P, A OO0 GEZ | Ly
“ Marker| 3 [T1
1 -47155 dBm
J 2l.500000p00 GEz
i D2 —-[194.022 dB
20
\nﬂn g
me
|40 VW
-50 MM‘L“.JJ s
B [T ST S
- 60
70
F2
Fl
-80
Start 2.448 GHz 10 MHz/ Stop 2.548 GHz
: 3.NOV.2016 10:47:39
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TX G mode CHO1 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 ]

Date:

*VBW 300 kHz —48.23 dBm
Ref 20 <dBm *Att 30 dB SWT 300 ms 2.002080000 GHz
20 Offset 1 ¢iB
Lio =
e LVL
-10
b oo g
-z0
3DB
-40
Y J \
£ At ) X b 3 A ) L Mk
N W Vi~ PRAPNGA T LT AL AT P VUL~ S U e T
60
70
-80
Start 30 MH=z 297 MHz/ Stop 3 GHz
3.NOV.2016 10:37:22

*RBW 100 kHz Marker 1 [T1 ]

Date:

*VBW 300 kHz -45.83 dBm
Ref 20 dBm *Att 30 dB SWT 1.2 s 14.016000000 GHz
20 Qffpet 1 4B
Lo [ = |
I LVL
10

it - an
30
3DB
40
1

b RPN IO 1YYV | y Aol R Vli“AW
-0
70
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz
3.NOV.2016 10:37:30
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*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -42.65 dBm
Ref 20 dBm *Att 30 dB SWT 1.15 = 24.660000000 GHz
20 Qffpet 1 4B
Lo [ = |
&ED |,

LVL

10
it - an

30

3DB
|40 1
ik AAA Wby 01 Ahlhhy
-0
70
-80
Start 15 GHz 1.15 GHz/ Stop 26.5 GHz

Date: 3.NOV.2016 10:37:38

TX G mode CHO6 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 1]

*VBW 300 kHz -47.72 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 629.940000000 MHzZ
20 Offpet 1 4B
1o [ 2]
0 LVL
10
-20 + St
30

3DB

-40
PAETPYREEY D WY FTSUNST U\ BTSN SO ) TSN .w.jkl  ——
-0
70
-80
Start 30 MH=z 297 MHzZ/ Stop 3 GHz

Date: 3.NOV.2016 10:45:34
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*RBW 100 kH=z
*VBW 300 kHz

Marker 1 [T1 1]

-45.72 dBm

Ref 20 dBm *Att 30 dB SWT 1.2 s 13.9%2000000 GHz
20 Offpet 1 4B
1o [ 2]
== |,
LVL
-10
=20 + =t
30
3DB
40
1
A5 o ok T W S d NM*M
B i A g wwwwwwbm
&0
70
-80
Start 3 GHz 1.2 GHz/ Stocp 15 GHz
Date: 3.NOV.2016 10:45:42
® *RBW 100 kHz Marker 1 [T1 ]
*YBW 300 kHz -43.08 dBm
Ref 20 4dBm *Att 30 dB SWT 1.15 s 26.385000000 GH=z
20 Offpet 1 4B
Lio [ A ]
[ 2= I S
LVL
10
=0 Bt S5—iBr
30
3DB
|40 1
i S A oV
60
70
-80
Start 15 GHz 1.15 GHz/ Stop 26.5 GHz
Date: 3.NOV.2016 10:45:50
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TX G mode CH11 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz —-47.69 dBm

Ref 20 <dBm *Att 30 dB SWT 300 ms 742.800000000 MHZ

20 Offpet 1 ¢B

Lo [ ]
&= |,
LVL

-10

D1 -18.[17 dBm

30
\ 3DB
-40
T \
A Lo all Jl.. 4 a1 A FET S | ' A
P RUALFE R o N UF RA AU T Sl hap W ST WV v o v 0 Ut daiind PR
60
70
-80
Start 30 MH=z 297 MHz/ Stop 3 GHz

Date: 3.NOV.2016 10:47:15

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.57 dEm

Ref 20 dBm *Att 30 dB SWT 1.2 s 14.064000000 GHz

20 Qffpet 1 4B

L =
B |,
LVL

-—10

D1 -18.[17 dBm

30

3DB
40
1

ik Y. AT A PPN PR 1 .AW
b I TR e P Ty Uy AR AR
-0
70
-80
Start 3 GHz 1.2 GHz/ Stop 15 GHz

Date: 3.NOV.2016 10:47:23
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*RBW 100 kH=z
*VBW 300 kHz

Marker 1 [T1 ]
-42.77 dBm

F-20

Ref 20 dBm *Att 30 dB SWT 1.15 = 24.752000000 GHz
20 Offset 1 aB
10
.
B |,
10
D1 —-18.17 dBm

40

Start 15 GHz

Date: 3.NOV.2016

10:47:31

1.15 GHz/

Stop 26.5 GHz
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Test Mode :

TX N-20M Mode

TX HT20 mode CHO1

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz —-32.82 dBm
Ref 20 dBm *Att 30 dB SWT 10 ms 2.394600000 GH=z
20 Offset 1 ¢iB Marker| 1 [T1
=1L77 dBm
Lo g17000p00 cue|EN
Marker| 2 [T;9 -
[vIEY] E
2 D1 —1.7/67 abm RESASIRISABIISAL. AEisk PR
Markler
-4z 34 il
10
21 350000p00 GH=z
20
D2 —21.767 dBm \
30 4
\31:5
40
- % [
WELY NWLTTY 7V I Y wIETU av )
60
70
F2
Fl
-80
Start 2.323 GHz 10 MH=z/ Stop 2.423 GHz
Date: 3.NOV.2016 10:49:37
TX HT20 mode CH11
® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -37.80 dBm
Ref 20 dBm *ALt 30 dB SWT 10 ms 2.484200000 GHz
20 Offset 1 ¢iB Marker| 1 [T1
0F76 dBm
Lo ge3200p00 cue|EN
., Marker| 2 [T;8 -
- 3l
R | D1 ¥.76 dBm
A TUPU0 GEZ |Lve
Marker| 3 [T1
1 -49125 dBm
’ 2[.500000p00 GHz
- D2 1924 dbm
42 \
| Jiad 1Y
LJ
| =0 AT , .
“’WWW LA
--60
70
F2
Fl
-80
Start 2.448 GHz 10 MHz/ Stop 2.548 GHz

Date: 3.NOV.2016 10:54:09
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®

TX HT20 mode CHO1 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 ]

®

*VBW 300 kHz —-48.08 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 926.940000000 MHZ
20 Offpet 1 ¢B
1o [ = |
2= |,
LVL
10
20 D1 —21.73 &w
30
3DB
F-40
- rl b ok} A Il Mo B N
AR I AR Ay R S A AR AR Al A SR g R VAN FL ' VIvA L US .  ay
60
70
-80
Start 30 MH=z 297 MHz/ Stop 3 GHz
Date: 3.NOV.2016 10:49:13

*RBW 100 kHz Marker 1 [T1 ]

-0

“VBW 300 kHz ~44.03 dEm
Ref 20 dBm “Att 30 dB SWL 1.2 s 13.776000000 GHz
20 offbet 1 4B
Lo E
Em |,

LVL
10
20 DI —21.73 dBm
30

3DB

Start 3 GHz 1.2 GHz/ Stop 15 GHz

Date: 3.NOV.2016 10:49:22
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® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -43.69 dEm

Ref 20 dBm *Att 30 dB SWT 1.15 = 26.408000000 GHz

20 Qffpet 1 4B

L =
B |,
LVL

-—10

F-20

D1 -21.[73 dBm

wwmiwwM*vawwHmeMMmMWMWWwMAMMMAVW“mMMWJ

70

-80

Start 15 GHz 1.15 GHz/ Stop 26.5 GHz

Date: 3.NOV.2016 10:49:30

TX HT20 mode CHO6 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -47.41 dEm

Ref 20 dBm *Att 30 dB SWT 300 ms 2.382240000 GHz

20 Offpet 1 4B

Lo [~ ]
B |,

10

30

7 \
3 Aahy A A A A1) A IFRETEN YT ) .ﬂ I L )

-0

-80

Start 30 MH=z 297 MHzZ/ Stop 3 GHz

Date: 3.NOV.2016 10:51:59
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*RBW 100 kH=z
*VBW 300 kHz

Marker 1 [T1 1]
-45.55 dBm

Ref 20 dBm *Att 30 dB SWT 1.2 s 14.112000000 GHz
20 Offpet 1 4B
1o [ 2]
== |,
LVL
-10
- D1 -10 31 Am
30
3DB
-40
1
danA ok A P P I AR Y 1 | ) L/‘LJ‘L‘V\”‘L"‘
Pl ldinas R o i pUv <
-0
70
-80
Start 3 GHz 1.2 GHz/ Stocp 15 GHz
Date: 3.NOV.2016 10:52:07
® *RBW 100 kHz Marker 1 [T1 ]
*YBW 300 kHz -42.380 dBm
Ref 20 4dBm *Att 30 dB SWT 1.15 s 20.497000000 GH=z
20 Offpet 1 4B
Lio [ A ]
[ 2= I S
LVL
10
_ D1 10 21 Aem
30
3DB
-40 1
facn it LAl
50
70
-80
Start 15 GHz 1.15 GHz/ Stop 26.5 GHz
Date: 3.NOV.2016 10:52:15
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TX HT20 mode CH11 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz —-48.15 dBm

Ref 20 <dBm *Att 30 dB SWT 300 ms 2.067420000 GHz

20 Offpet 1 ¢B

Lo [ ]
&= |,
LVL

-10

D1 -22.16 dBm

20

3DB
-a0
Y \A
A L) A A A L I Y n Akl
AT L v e N e S L T S s S Py v sy o Adeph
60
70
-80
Start 30 MH=z 297 MHz/ Stop 3 GHz
Date: 3.NOV.2016 10:53:45
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46.29 dBm
Ref 20 dBm *Att 30 dB SWT 1.2 s 14.760000000 GHz
20 Qffpet 1 4B
Lo [ = |
=
LVL
l-10
F-20
D1 -22.[16 dBm
30
3DB

-0

Start 3 GHz 1.2 GHz/ Stop 15 GHz

Date: 3.NOV.2016 10:53:53

Report No.: BTL-FICP-1-1504C213B

Page 178 of 192



3L

e

2NN
©e
]

*RBW 100 kH=z
*VBW 300 kHz

Marker 1 [T1 ]
-42.72 dBm

Ref 20 dBm *Att 30 dB SWT 1.15 = 26.293000000 GHz
20 Offset 1 aB
10
T
& |,
l-10
l-z0
D1 —-22.16 dBm

40

Start 15 GHz

Date: 3.NOV.2016

10:54:01

1.15 GHz/

Stop 26.5 GHz
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ATTACHMENT H - POWER SPECTRAL DENSITY
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For Chip antenna
Test Mode :TX B Mode_ CHO01/06/11
Frequency Power Density Power Density Max. Limit Result
esu
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -8.59 0.1384 8.00 Complies
2437 -8.61 0.1377 8.00 Complies
2462 -8.60 0.1380 8.00 Complies
TX CHO1
® *RBW 3 kHz Marker 1 [T1 ]

10

1

70

v

-80

Date:

Center 2.412 GHz 2.5 MHz/ Span 25 MHz

3.NOV.2016 13:37:47
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Date:

Date

Ref 20 dBm

TX CHO6

*RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -8.61 dBm
*Att 30 dB SWT 2.8 s 2.435250000 GHz

z0 Offpet 1 ¢B

1o =

e LVL
1

10 T,

B | WW

70

=80

Center 2.437 GHz

2.5 MHz/ Span 25 MHz

3.NOV.2016 13:40:23
*RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -8.60 dBm
Ref 20 dBm *Att 30 dB SWT 2.8 s 2.462900000 GH=z
20 Offpet 1 4B
Lio [~ ]
- LVL
1
-z20 "
wa\

-70

-80

Center 2.462 GHz

1 3.NOV.201le 13

2.5 MHz/ Span 25 MHz

142:34
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Test Mode :TX G Mode_CHO01/06/11
Frequency Power Density Power Density Max. Limit Result
esu
(MHz) (dBm/3kHz) (mWI/3kHz) (dBm/3kHz)
2412 -13.18 0.0481 8.00 Complies
2437 -13.32 0.0466 8.00 Complies
2462 -13.93 0.0405 8.00 Complies
TX CHO1
® *RBW 3 kHz Marker 1 [T1 ]

LVL

ool g,

. f.”n T Akt |

e’ Yl
L4 UI‘V"

C_enter 2.412 GHz 2.5 MHz/ Span 25 MH=zZ

Date:

3.NOV.2016 13:44:45
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Date

Ref 20 dBm

*Att 30

TX CHO6

*RBW 3 kHz
*VBW 10 kHz
dB SWT 2.8 s

Marker 1 [T1 ]
-13.32 dem
2.436100000 GHz

20 Offpet 1 4B

|10

He

|40

|50

Date:

: 3.NOV.2016

Center 2.437 GHz

Ref 20 dBm

3.NOV.2016 13:

46:50

*Att 30

2.5 MHz/ Span 25 MHz

TX CH11

*RBW 3 kHz
*VBW 10 kHz
dB SWT 2.8 s

Marker 1 [T1 ]
-13.93 dBm
2.462600000 GHz

20 offgpet 1 4B

-10

-
il

[~

|20 / il
|--z0

itﬂhu!il“u,u A

v

u\V\MMI "

Wi

Center 2.462 GHz

13:49:32

2.5 MHzZ/ Span 25 MHz
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Test Mode : TX N-20M Mode_CHO01/06/11
Frequency Power Density Power Density Max. Limit S
esu

(MHZz) (dBm/3kHz) (mWI/3kHz) (dBm/3kHz)

2412 -13.23 0.0475 8.00 Complies

2437 -12.35 0.0582 8.00 Complies

2462 -12.52 0.0560 8.00 Complies

TX CHO1
® *RBW 3 kHz Marker 1 [T1 ]

20 OCffpet 1 4B

FLio

& |,

10

-z0

g

il

-&60

Mg

LI}

=70

—-80

Center 2.412 GHz

Date: 3.NOV.2016 13:51:19

2.% MHEZ/

Span 2% MHz
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Ref 20 dBm

*Att 30 dB

TX CHO6

*RBW 3 kHz

*VBW 10 kHz

SWT 2.8 s

Marker 1 [T1
-12.35 dBm
2.438550000 GHz

zo Offpet 1 @B

Flo

T
e

LVL

o

=

ﬁﬁh}ﬂhﬁmuﬂﬁdlll

o gyt

\\ 3DB

m‘”\hwm

|--&0

70

—-80

Center 2.437 GHz

Date: 3.NOV.2016 13:55:07

@

Ref 20 dBm

*Att 30 dB

2.5 MHz/

TX CH11

*RBW 3 kHz

*¥BW 10 kHz

SWT 2.8 s

Span 25 MHz

Marker 1 [T1 ]
-12.52 dBm
2.461350000 GHz

z0 Offpet 1 ¢B

10

LVL

-20

bl

L

L Ly
W

|50

|60

-70

-80

Center 2.462 GHz

Date: 3.NOV.2016 13:56:51

2.5 MHZ/

Span 25 MHz
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For Dipole antenna
Test Mode :TX B Mode_ CHO01/06/11
Frequency Power Density Power Density Max. Limit Result
esu
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -8.35 0.1462 8.00 Complies
2437 -7.17 0.1919 8.00 Complies
2462 -6.71 0.2133 8.00 Complies
TX CHO1
® *RBW 3 kHz Marker 1 [T1 ]
1o [ 2]
L)
i " 3DB

.

-

-60

-70

-850

Center 2.412 GHz

Date: 3.NOV.201c 10:28:55

2.5 MHZ/

Span 25 MHz
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TX CHO6

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -7.17 dBm
Ref 20 dBm *Att 30 dB SWT 2.8 = 2.437550000 GH=z
20 Offpet 1 dB
1o [~ ]
= |,
LVL
1
l-10 n
" ) MM

~.
=

Center 2.437 GHz

2.5 MHz/ Span 25 MHz

Date: 3.NOV.2016 10:30:47

TX CH11

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -6.71 dBm
Ref 20 dBm *Att 30 dB SWT 2.8 s 2.462700000 GH=z
20 Offpet 1 4B
1o [ 2]
& |,
LVL
1
10 n AA P W Y
| iy

Al

Uy

-70

-80

Center 2.462 GHz

2.5 MHz/ Span 25 MHz

Date: 3.NOV.Z20leé 10:32:30
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Test Mode :TX G Mode_CHO01/06/11
Frequency Power Density Power Density Max. Limit Result
esu
(MHz) (dBm/3kHz) (mWI/3kHz) (dBm/3kHz)
2412 -14.23 0.0378 8.00 Complies
2437 -13.30 0.0468 8.00 Complies
2462 -11.16 0.0766 8.00 Complies
TX CHO1
® *RBW 3 kHz Marker 1 [T1 ]

*Att 30 dB SWI 2.8 s

2.410450000 GHz

LVL

zo Offpet 1 ¢B
1o
o
-10
. | ]I\Aj\hn ol W r\ﬂAMAm T Hll

A I U AT A L \A LA ITEARE A
30

rﬂ HA 3DB

|-40 Jﬂp 1i
l-50 }
] Y
L 6o L.‘A‘MUN‘\I
-70
-80
Center 2.412 GHz 2.5 MHz/ Span 25 MH=zZ

Date:

3.NOV.2016 10:37:55
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TX CHO6

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz —-13.30 dBm

Ref 20 dBm *Att 30 dB SWT 2.8 s 2.437350000 GHz

20 Offpet 1 4B

[, =
&= |,
LVL

|10

| -0 JM.hAjh

U

in

£

MMAUM

froaa” Yo

|70

-80

Center 2.437 GHz 2.5 MHz/ Span 25 MHz

Date: 3.NOV.2016 10:45:59

TX CH11

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -11.16 dBm

Ref 20 dBm *Att 30 dB SWT 2.8 s 2.459450000 GHz

20 offgpet 1 4B

=
& |,
LVL

-10

3
==
k3

|70

-80

Center 2.462 GHz 2.5 MHzZ/ Span 25 MHz

Date: 3.NOV.2016 10:47:48

Report No.:

BTL-FICP-1-1504C213B

Page 190 of 192



—_—— = %
%@ 1 3
SLL s
Test Mode : TX N-20M Mode_CHO01/06/11
Frequency Power Density Power Density Max. Limit Result
esu
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -15.37 0.0290 8.00 Complies
2437 -13.91 0.0406 8.00 Complies
2462 -13.90 0.0407 8.00 Complies
TX CHO1
® *RBW 3 kHz Marker 1 [T1 ]
s [ ]

—
<
=

-80

Center 2.412 GHz

Date: 3.NOV.20l1¢ 10:49:4¢

2.5 MHEz/

Span 25 MHz
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Ref 20 dBm

TX CHO6

*RBW 3 kHz
*VBW 10 kHz
SWT 2.8 s

Marker 1 [T1
-13.91 dBm

*Att 30 dB 2.437950000 GHz

zo Offpet 1 @B

Flo

e

LVL

MAAM}WAM WM}“ UMM‘!\ ﬁ“hhhuﬂl )

H 3DB

|--&0

70

—-80

Center 2.437 GHz

Ref 20 dBm

2.5 MHz/ Span 25 MHz

Date: 3.NOV.z2016 10:52:24

TX CH11

*RBW 3 kHz
*VBW 10 kHz
SWT 2.8 s

Marker 1 [T1
-13.90 dBm

*Att 30 dB 2.456750000 GHz

z0 Offpet 1 4B

frrev]

LVL

i v

-80

Center 2.462 GHz

2.5 MHz/ Span 25 MHzZ

Date: 3.NOV.201¢ 10:54:18
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